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Notes for using this parts book
This book was prepared based on information available in December 1997,
Parts are subject to changes in design without prior notice.

Parts supplied as complete assemblies are circled by a dotted line Ll
If the symbol ¥ is found in the “Parts No.” column, refer to the different parts

list on page 67.
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Hinweise zur Verwendung dieser Teileliste

. Dieses Buch basiert auf den Informationen vom Dezember 1997.

. Modellanderungen sind vorbehalten.

oo ————

. Die Teile, die als kompletter Satz geliefert werden, sind mit einer b
gestrichelten Linie umrandet.
. Dieses Zeichen ¥ in der Spalte “Parts No. (Teil-nummer)” verweist auf die

Gesonderte Stiickliste auf Seite 67.
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Notes sur I'utilisation de ce manuel de

pieces détachées
. Ce manuel a été fait d’aprés les renseignements valables au mois de Décembre
1997.
Les piéces peuvent étre sujettes & des modifications sans préavis.
. Les picces fournies en tant qu’assemblages complets sont encadrées avec un trait
pointillé [::: ] .
. Si le symbole ¥ se trouve dans la colonne “Parts No., (N°de piéce)” veuillez la vous
référer 4 la liste de piéces annexe page 67.
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Notas para usar este Manual de Piezas

. Este libro ha sido compilado basandose en los datos de que se disponia en diciembre
1997.

. Las piezas quedan sujetas a cambios de disefio sin aviso previo.

. Las piezas suministradas como conjuntos completos se enmarcan con una linea
punteada {____].

. De haber un simbolo ¥ junto al “Parts No. (Namero de Pieza)”, habr4 que mirar la
lista de piezas separada de la pagina 67.
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A . 1B / Machine body / Maschinengehause / Corps de la machine / Cuerpo de la maquina
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A . £AB{% / Machine body / Maschinengehiuse / Corps de la machine / Cuerpo de la maquina

REF.NO. CODE |1y XA NAME OF PARTS RVY
6 117934009 f1dat 135 RUBBER CAP, 13.5
7 140392009 IEE@rE OIL CAP
10 104450109 2|[dat>8 RUBBER CAP, 8
1 104449009 119 4+155 RUBBER CAP, 15.5
12 $37915009 1|~xY FAhN—R BED COVER, R
13 $37916109 T~y b hR—L BED COVER, L
14 106629002 8|y x 2437 SCREW, SM4.37
15 062681012 234~ 1437-40X10 SCREW, PAN SM4.37-40X10
16 523337009 1T 4at>185 RUBBER CAP, 18.5
20 536684001 1|71 H—-FP2 X EYE GUARD ASSY
20-1 $36691001 NFPAH-—FRUSFr27 % EYE GUARD SETTING PLATE ASSY
20-1-1 534844001 1WFAH-—FrUYFr1R EYE GUARD SETTING PLATE
20-1-2 $34845001 HWPLH-RRAT EYE GUARD BASE
20-1-3 $36071001 HWPIH—-Fo7eaP EYE GUARD SCREW
20-1-4 536070001 171 H-FEFLNAR SPRING, EYE GUARD
20-1-5 106129002 1|+ +357 NUT,SM3.57
20-2 153098000 MWres—F EYE GUARD
20-3 100257010 2|2 A %357 SCREW, 5M3.57
20-4 106129002 217 k357 NUT, SM3.57
21 062670512 2|+~ 2357-40X5 SCREW, PAN SM3.57-40X5
22 152842059 TAFheh -3 LARGE SHUTTLE HOOK COVER ASSY
23 145480101 2|4 %V635 SHOULDER SCREW, SM6.35
24 109239002 2{Fznzx¥izr WASHER, WAVE SPRING
25 $37920009 HFrEhiN= THREAD TAKE-UP COVER
26 062680612 1+~ 14.37-40X6 SCREW, PAN SM4.37-40X6
28 $20164009 1|Fat13 RUBBER CAP, 13
29 542064001 1#rxy3aF—-7FIR SUB TABLE, R
30 S42065001 HEER s SUB TABLE, L
31 542094001 IRV EEE P EEE- AUXILIARY PLATE
32 510091101 FAVEEE PR AUXILIARY PLATE SUPPORT
33 062680812 2|# N 2437-40X8 SCREW, PAN SM4.37-40X8
34 106629002 2|y AxTa37 SCREW, SM4.37
35| 542227009 | _ 117mxvimes |l RUBBERCAP,MG3 _____________________| -
<EH. T7-. FEA> <For solenoid type, pneumatic type,
inner clamping device >
4-1 104450109 Bldats RUBBER CAP, 8
5 104821009 1jd4€105 RUBBER CAP, 10.5
17-1 537917009 L EPE X FACE PLATE ASSY
17-1-1 $37918009 MHA142 FACE PLATE
17-1-2 $37919000 B R G- TAVE PACKING
17-1-3 117934009 1|da+:135 RUBBER CAP, 13.5
181 | 060670812 | _ 3l/c7x rasaoxe | SCREW, BINDSM3.57-40X8 _______________ -
<HRE> < For stepping foot>
4-2 104450109 1ld4L€8 RUBBER CAP, 8
17-2 $42750009 1|A122 3 FACE PLATE ASSY
17-2-1 542751009 HEMEE FACE PLATE
17-2-2 $42752000 1jAL TRV X FACE PLATE PACKING
17-2-3 117934009 2|F4a+-135 RUBBER CAP, 13.5
18-2 062711012 3|+~ 1476-32X10 SCREW, PAN SM4.76-32X10
36 117936009 2[datb9a RUBBER CAP, 9.4
37 502445001 NZ1rH-—H—F FINGER GUARD
38 025350236 2l ¥H2FL3S WASHER, PLAINM 3.5
39 517803001 N EPL VR T INTERMITTENT COVER
40 107321003 11¥-2476 SHOULDERSCREW, SM4.76
41 107017002 NFzRzvwHz WASHER, WAVE SPRING 6.45
42 129986001 1|v=3x¥asy SCREW, 5M3.57
43 543907009 oo Arhii— FRAME SIDE COVER
44 541290101 T1ovsh U200 %2 OYS SET PLATE PACKING
45 541060009 1| A2 1% BLIND PLATE
46 062710812 4|+ ~21476-32X8 SCREW, PAN SMi4.76-32X8
118-X34-050



B. E# - $P#RIR / Upper shaft and needle bar mechanism / Obere Welle und

Nadelstangenvorrichtung / Mécanisme de arbre supérieur et barra a aiguille / Mecanismo
del eje superiory la barra de aguaja
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B . L& - $1# A% / Upper shaft and needie bar mechanism/Obere Welle und
Nadelstangenvorrichtung / Mécanisme de arbre supérieur et barra a aiguille / Mecanismo
del eje superiory la barra de aguaja

REF.NO. CODE |q7Y B Aq NAME OF PARTS RV

2 153040001 11750 YF7 3% CRANK ROD ASSY
2-1 144712001 2ivAriare SCREW, SM4.76
4 014780622 17PFFAFTVBI57FE SET SCREW, SOCKET (CP) SM6.35
5 140726000 W Zdo 220N UPPER SHAFT BUSH, M
6 072630260 1~ 7 U 4 6302vV BALL BEARING, 6302vV
7 048150142 1 FxT¥23%¢C15 RETAINING RING, C15
8 538035009 17—-uoz PULLEY ASSY
9 014760622 2{7F AR U595 SET SCREW, SOCKET SM5.95
10 152231000 1Y ITFA2527 COUNTER WEIGHT
11 100250001 o ART7.14 SCREW, SM7.14
12 014770622 2|7 P XX TB3STHRE SET SCREW, SOCKET (CP) SM6.35
13 101706001 1| FX%635 SET SCREW, SM6.35
15 014780622 1|7+ 22 ¥6357FKX SET SCREW, SOCKET (CP} S\M6.35
16 102630001 1NV ESYTLFsHYaY NEEDLE BAR GUIDE SLIDE BLOCK
17 §37927000 LAV E: o e o | NEEDLE BAR GUIDE
18 100242003 2|24 2T357 SCREW, SM3.57
19 155578000 2ldatr72 RUBBER CAP, 7.2
21 144458001 1|7a< Y%+ AR T357 SET SCREW, SM3.57
22 152242001 TinUEg 20U NEEDLE BARBUSH, U
23 152243001 IAVE SrFE-§ %) NEEDLE BAR BUSH, D

<ZTHEi. T7-. AEA> < For solenoid type, pneumatic type,

inner clamping device >

1-1 5§37923001 1{w2is UPPER SHAFT
341 510038001 1|79 A% WNF UPPERSHAFTBUSH, F
14-1 $37925001 HUERILLHL 2 E THREAD TAKE-UP LEVER ASSY
14-1-1 153330101 1fFrEr7 2 THREAD TAKE-UP LEVER ASSY
14-1-2 152236001 I =V i e L) THREAD TAKE-UP SUPPQORT STUD
14-1-3 152237001 I AVE P i a2 ) NEEDLE BAR CRANK
14-1-4 132051001 1+ F 29357 SCREW, FLAT SM3.57L
14-1-5 152238001 M ESL L h NEEDLE BAR CONNECTING ROD
14-1-6 $37926001 LAV E SrR-5 5 NEEDLE BAR CLAMP
14-1-7 062680812 1| ~33437-40X8 SCREW, PAN SM4.37-40X8
20-1 152240101 D ETA NEEDLE BAR, A

<MxA > < For stepping foot>
1-2 $42830001 227299 UPPER SHAFT
3-2 s42754001 1|79 A8l UPPER SHAFT BUSH, L
14-2 S42755001 AV w7 P THREAD TAKE-UP LEVER SET
14-2-1 153330101 HFrEr273 THREAD TAKE-UP LEVER ASSY
14-2-2 152236001 iy 9rss THREAD TAKE-UP SUPPORT STUD
14-2-3 152237001 N FALR: o K B s NEEDLE BAR CRANK
14-2-4 132051001 T+% 2% Y3571 SCREW, FLAT SM3.57L
14-2-5 152238001 AV E s AP NEEDLE BAR CONNECTING ROD
14-2-6 542756001 IREAVE S E- £ 2 NEEDLE BAR CLAMP
14-2-7 062680812 1|+~ 3437-40%8 SCREW, PAN SM4.37-40X8
20-2 S02269001 L AVE 3] NEEDLE BAR

[=Ema] [For medium materials]

<BRt. TP-fA> < For solenoid type, pneumatic type >
24 107415016 1132 UDpxs NEEDLE, DPX5 (#16)

<M > < For inner clamping device >
24 145646016 1132 ¥ Y DPX17 NEEDLE, DPX17 (#16)

[Ezwa] [For extra heavy materials]
24 537928019 112 2 2 UDPXITNY NEEDLE, DPX17NY (#19)
118-X34-123



C1. X'JRIR/Feed mechanism / Transportvorrichtung / Mécanisme de I'entrainement /
Mecanismo de la alimentacién
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C1. 3#!)F8% /Feed mechanism /Transportvorrichtung / Mécanisme de I'entrainement/
Mecanismo de la alimentacién
REF.NO. CODE |qQwY ErAq NAME OF PARTS RM

1 542066001 1|x44 U L—-1007 % FEED LEVER ASSY, X 100

1-1 542067001 1|x+% 1 L/8—100 FEED LEVER, X 100

1-2 42068001 U+ 2)Ln—-T7% FEED LEVER CAP, X

1-3 153924001 {7z FELT

1-4 108802001 1|9 3 e ®axa WICK, 4X4 (L = 250)

1-5 $37932001 NETDEYS=1- FEED CAM ROLLER

1-6 537933001 HERPZ ROLLER SHAFT

1-7 014760622 1|7+ rx2 Y595 SET SCREW, SOCKET SM5.95
2 $37934001 xt2vLn—xauL FEED LEVER BUSH, X

3 183493001 A2 US2eY rAT—5 3 SET SCREW COLLAR ASSY
3-1 509212001 1Y bH 35— SET SCREW COLLAR

3-2 101706001 LR SET SCREW, SM6.35

4 $42069001 1ly+4 U Lii=-60% 3 FEED LEVER ASSY, Y 60

4-1 542070001 tiy4 o ULIit—s0 FEED LEVER, Y 60

4-2 $37932001 HEZDEYA=]= FEED CAM ROLLER

4-3 $37933001 HEERY ROLLER SHAFT

4-4 014760622 1|7+ b 2% 595 SET SCREW, SOCKET SM5.95
4.5 152973001 172exaxa WICK 4X4 (L= 170)

7 152760051 HasaouLn—-vs VERTICAL FEEDING LEVER SHAFT
8 048180142 1 rx7v7amci8 RETAINING RING, C18

9 152756001 20252 by HR18 THRUST WASHER, 18

10 014760622 1|7+ b+ 2 %9595 SET SCREW, SOCKET SM5.95
11 541703000 1PM7F S 4 X PM BRACKET, X

12 $42072001 215 Lx100 FEED CAM, X 100

13 014760622 2{7+ b AR U595 SET SCREW, SOCKET SM5.95
14 S41705001 HHrLvyaox CAM SHAFT, X

15 070688850 3|& ¥ ¥4 7 r688ZZNR BALLBEARING, 688ZZNR

16 542074000 1PMF 54V by PM BRACKET, Y

17 542075001 A2 unarsry rveo FEED CAM BRACKET, Y 60
18 $42076001 1A% UH LY60 FEED CAM, Y 60

19 014760622 27+ F A X V595 SET SCREW, SOCKET SM5.95
20 542077001 1| havioy CAM SHAFT, Y

21 070688850 3{# v ¥4 5 /r688ZZNR BALL BEARING, 688ZZNR

22 $37940001 2[1FX¥AE LOCATORPIN

23 062681012 2|F ~437-40X10 SCREW, PAN SM4.37-40X10
24 $37942000 2ny 7y snTs COUPLING HUB, 8

25 $37943000 2|AY T T NnTE35 COUPLING HUB, 6.35

26 $37944000 2{HvFuL s an— COUPLING SPACER

27 014760622 8|7+ r 22 Us9s SET SCREW, SOCKET SM5.95
28 542078001 1#r 5o kX HOME POSITION DOG, X

29 $42079001 17 F9Y HOME POSITION DOG, Y

30 062680612 2|+ ~0437-40x8 SCREW, PAN SM4.37-40X6
31 $42080001 1ixery—rUvorqs SENSOR SET PLATE, X

32 542081001 1y —FUVIr12 SENSORSET PLATE, Y

33 062680612 2|F~104.37-40X6 SCREW, PAN SM4.37-40X6
34 542082001 HERFLERE S EEEL: FEED BAR GUIDE PLATE, F
35 145318001 4| A 27437 SCREW, SM4.37

36 542083001 1|2 Ud4 7511 4%R FEED BAR GUIDE, PLATE, R
37 145318001 2o 22037 SCREW, SM4.37

38 100032004 2|43 %437 SCREW, FLAT SM4.37

39 153393001 HERE A RPVACE M WASHER

40 071047650 HELEEL X BEARING BALL, 3/16

41 542084001 HER AR & 8- FEED BAR ASSY

41-1 156076001 ES-VE K0 FEED GUIDE

41-2 153377001 2|3mA3X178 ROLLER, A3X17.8

41-3 153378001 PlER DL =1 FEED GUIDE ROLLER

41-4 148133001 2|2m ROLLER

41-5 156108001 I ERE AV L= 47 -1 TACK WIDTH REGULATOR BLOCK ASS SY
41-6 156109001 PR WASHER

118-X34-202



Ct. XY BER/Feed mechanism / Transportvorrichtung / Mécanisme de I'entrainement /
Mecanismo de la alimentacién
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C1. %Y R1%/Feed mechanism/Transportvorrichtung/Mécanisme de I'entrainement/
Mecanismo de la alimentacién

REF.NO. CODE |7y B Aq NAME OF PARTS RV

41-7 156077001 trougthoa~ FEED GUIDE SLIDE BLOCK

41-8 156080000 17zt FELT

|a1-9 153380001 tlaaxsunsavss: TACK LENGTH REGULATOR BLOCK AS SY

41-10 $42086001 tlytouLn=-74% FEED LEVER CAP, Y

41-11 014760622 17+ r A 2595 SET SCREW, SOCKET $M5.95

42 153383001 2147081 hLH FEED BRACKET WASHER

43 153384001 2[5 —5-4z RETAINER ASSY

44 014760622 | 1|7+ r 225595 SET SCREW, SOCKET SM5.95

45 153391001 s g4 hr-L FEED BAR GUIDE COVER, L

50 018680522 | 2|7+ N p4a37X5 BOLT, SOCKET SM4.37X5

51 025680232 | 2|eswHrramazy WASHER, PLAIN M 4.37

53 018680522 2|7+ FEN F437X5 BOLT, SOCKET SM4.37X5
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C2. £')BfR/Feed mechanism/ Transportvorrichtung / Mécanisme de |'entrainement /
Mecanismo de la alimentacion

<EHRA>

<ASira s iN—") /OPTION PARTS>
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C2. % 'JBS%/Feed mechanism/Transportvorrichtung / Mécanisme de I'entrainement /
Mecanismo de la alimentacién
REF.NO. CODE {qTY B xd NAME OF PARTS RMY
<ZRHA> < For solenoid type>
46-2-1 153364009 ERark WORK CLAMP ARM
46-2-2 542088001 1Ay FLIt—R WORK CLAMP ARM LEVER, R
46-2-3 542089001 MBI FLA—L WORK CLAMP ARM LEVER, L
46-2-4 153367001 1 FHToFLI=Ly WORK CLAMP ARM LEVER SHAFT
46-2-5 142628001 1NAAATE 2SS 2)0 5 FEED ROCK CRANK RING
46-2-6 048110142 1|rxZ 239N RETAINING RING, C11
46-2-7 152718001 1|7+ b A 2595 SET SCREW, SOCKET M5.95
46-2-8 153372001 2|+ F L WORK CLAMP, L
46-2-9 153369001 2[F I FLAHITI5A WORK CLAMP GUIDE PLATE, A
46-2-10 153370001 1|4 74T 148 WORK CLAMP GUIDE PLATE, 8
46-2-11 107038003 6{tr > %357 SCREW, FLAT SM3.57
46-2-12 537951001 PR iy Bl PYAEE & WORK CLAMP ARM LEVER PLATE
46-2-13 140407002 2|H¥H R WASHER
46-2-14 018500822 2|7 &N H5X8 BOLT, SOCKET M5X8
46-2-15 153570001 2Tz PLFray SPRING GUIDE ROD
46-2-16 145478101 2|42 P4786 SHOULDER SCREW, SM4.76
46-2-18 152788000 FAE R AT B SPRING COLLAR
46-2-19 153567000 PAE R s WAS-%, 520 SPRING COLLAR
46-2-20 146581002 1ty brHh5— SET SCREW COLLAR
46-2-21 100260001 2| A2 Y595 SET SCREW, SM5.95
47 025060232 2Mes¥HxFave WASHER, PLAINM 6
48 539110001 2|l k595-28X14 BOLT, SM5.95-28X14
<EE PEHA> < For medium materials of solenoid type>
45-2 $42090009 14T 77 3ILA WORK CLAMP ARM ASSY, LA
46-2-17 153568001 Ak AN SPRING, EXTENSION (A}
<TREEHA > <For extra heavy materials of solenoid
type>
46-2 542092009 1 FHIT3F73ILB WORK CLAMP ARM ASSY, LB
46-2-17 153569001 PAE S A SPRING, B
ATy s—y" “Option parts”
<Y=20mmLITFHA> <Forlessthan ¥ =20mm>
89 153368001 2|9 T TS WORK CLAMP, 5
90 153392001 HEFAEE R I ] FEED BAR GUIDE COVER, S
<Y=34mmiTH > <Forlessthan ¥ = 34mm >
90 153392001 HEAE-EE: YAt FEED BAR GUIDE COVER, S
Y =89mm TR > <Forlessthan Y =49mm>
89 153368001 PAE S i A WORK CLAMP, §
118-X34-202
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C3. 1ix'J B3R /Feed mechanism/Transportvorrichtung / Mécanisme de I'entrainement/
Mecanismo de la alimentacién

<I7—-.MRA>

T T T T T T T T T T T T TTTTY

118-X34-202
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C3. Y B31%/Feed mechanism/ Transportvorrichtung / Mécanisme de I’entrainement/
Mecanismo de la alimentacién
REF.NO. CODE |aTY B 2o NAME OF PARTS RM
<I7-.HRHEH> < For pneumatic type, stepping foot>
46-6 S41659109 | 1|+ H¥IyF7 I434ET7 — WORK CLAMP ARM ASSY, 434E AIR
46-6-1 $41658009 | 1j* 4T Fz34T7 - WORK CLAMP ARM, Z34 AIR
46-6-2 $10054001 ERE At ! WORK CLAMP ARM LEVER, FR
46-6-3 $10377101 1[##THFLIS—RR WORK CLAMP ARM LEVER, RR
46-6-4 $10056001 1rHzsFLii-R WORK CLAMP ARM LEVER, FL
46-6-5 $10378101 NER S T AN ] WORK CLAMP ARM LEVER, RL
46-6-6 $10058001 NEREEIZACI A WORK CLAMP ARM LEVER SHAFT
46-6-7 $21776001 1|y bA5-51 SET SCREW COLLAR ASSY
46-6-7-1 133096001 1€y ba5- SET SCREW COLLAR
46-6-7-2 014680622 27 F b AR 437K E SET SCREW, SOCKET (CP) SiV14.37
46-6-8 143591001 1252 Y2 THRUST RING
46-6-9 048050342 | 1]+ x7E5 RETAINING RING, ES
46-6-10 014760622 { 1|7+ b x2T595 SET SCREW, SOCKET SM5.95
46-6-11 025040232 | 2{e5¥HzxF1v4 WASHER, PLAIN M 4
46-6-12 018400622 2|7 F I | axe BOLT, SOCKET M4Xx6
46-6-13 41660001 2|AH I FA3MET T — WORK CLAMP, 434E AIR
46-6-14 153369001 (AT PLAHII2A WORK CLAMP GUIDE PLATE, A
46-6-15 153370001 AT Fo+HT 1458 WORK CLAMP GUIDE PLATE, B
46-6-16 107038003 647 %357 SCREW, FLAT SM3.57
46-6-17 510379001 1oussayyr CYLINDER SUPPORT
46-6-18 $10380201 2Qx7oury AIR CYLINDER
46-6-19 $18415101 2|/ =72 =% QaMS HALF UNION, Q4MS5
46-6-20 503800001 2|17 LLEREL CLEVIS PIN
46-6-21 048040342 4+ ATEL RETAINING RING, E4
46-6-22 S03801101 PAVIPE SRS CYLINDER JOINT
46-6-23 110168001 2|zous ROLLER SHAFT
46-6-24 541271000 |  2|Ti#Ms ELBOW, M5
47 025060232 | 2|leS¥#HxFave WASHER, PLAIN M 6
48 $39110001 2|# 0 b 595-28x14 BOLT, $M5.95-28X14
84 018501222 2| 7K b sxi2 BOLT, SOCKET M5X12
118-X34-202
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C4.

Mecanismo de la alimentacién

X ) B{% / Feed mechanism / Transportvorrichtung / Mécanisme de I'entrainement /

<RER>

13
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C4. XY BR/Feed mechanism/Transportvorrichtung / Mécanisme de I'entrainement/

Mecanismo de la alimentacién

REF.NO. CODE QTY} [ X NAME OF PARTS RMVY
< TEH > < For inner clamping device>

46-7 542006009 1144 T 777 3 434EREV WORK CLAMP ARM ASSY, 434E REV
46-7-1 $41658009 NAY I F234T 7 — WORK CLAMP ARM, Z34 AIR
46-7-2 S10054001 1FHIT2FL/v—FR WORK CLAMP ARM LEVER, FR
46-7-3 S10377101 1#H T FL/N—RR WORK CLAMP ARM LEVER, RR
46-7-4 S10056001 1#FHTIFL—FL WORK CLAMP ARM LEVER, FL
46-7-5 510378101 1|+ IT7FLIi—RL WORK CLAMP ARM LEVER, RL
46-7-6 510058001 1A I FLii~-39 WORK CLAMP ARM LEVER SHAFT
46-7-7 521776001 ey ra5—43 SET SCREW COLLAR ASSY
46-7-7-1 139096001 My bvhS— SET SCREW COLLAR
46-7-7-2 014680622 2{7F b AZTA3TIH L SET SCREW, SOCKET (CP) SM4.37
46-7-8 143591001 HNAZANY Y THRUST RING
46-7-9 048050342 1|k 2 7E5 RETAINING RING, E5
46-7-10 014760622 1|75 b4 %595 SET SCREW, SOCKET SM5.95
46-7-11 025040232 23 ¥HxF a4 WASHER, PLAIN M 4
46-7-12 018400622 2|7 FHEI baxe BOLT, SOCKET M4X6
46-7-13 S42007001 1AH4T2S52 49 32438 WORK CLAMP CRANK ASSY, 434E
46-7-13-1 $12634009 1Az oS 2RILEA WORK CLAMP CRANK HOLDER, A
46-7-13-2 542008001 1#HZT 727548 WORK CLAMP HOLDER, B
46-7-13-3 542019001 1nesFo -4 REVERSE CYLINDER BASE
46-7-13-4 018301236 2|7 FEN F3X12 BOLT, SOCKET M3X12
46-7-13-5 018300836 2|7+ 3X8 BOLT, SOCKET M3X8
46-7-13-6 505665001 L ME: e o i BV S Y WORK CLAMP CRANK, LA
46-7-13-7 154235001 LIPS 4 REVERSE GEAR
46-7-13-8 154236001 | RVAVE S AV Y REVERSE RACK
46-7-13-9 145087001 TIneFodFvHFHx WASHER
46-7-13-10 149831101 1f7aey¥ b AXI318 SET SCREW, SM3.18
46-7-13-11 154237001 HERAEE FVE-1E WORK CLAMP PLATE HOLDER, L
46-7-13-12 025350132 Hes¥Hxeay WASHER, PLAINS 3.5
46-7-13-13 100242003 T3 %357 SCREW, SM3.57
46-7-13-14 S$42020001 HUneF OV F REVERSE ROD
46-7-13-15 512639001 1nhvFeyos REVERSE CYLINDER
46-7-13-16 512642009 2| 7FEI F3X35 BOLT, SOCKET M3X35
46-7-13-17 542021001 LAV R AV REVERSE SHAFT JOINT
46-7-13-18 018300836 1|7 F# F3x8 BOLT, SOCKET M3X8
46-7-13-19 018300836 1|7+ F3X8 BOLT, SOCKET M3X8
46-7-13-20 017501216 1R b 5X12 BOLT, M5X12
46-7-13-21 021500216 122+ Y k5 NUT, 2 M5
46-7-13-22 $18415101 2{N =T 1% QM5 HALF UNION, Q4amMs
46-7-14 $42009001 Uy bABTZTFIFEA QUTTER WORK CLAMP
46-7-15 153369001 244I 79T 1 5A WORK CLAMP GUIDE PLATE, A
46-7-16 153370001 AHYIFPLFHI 148 WORK CLAMP GUIDE PLATE, B
46-7-17 107038003 6|43 %357 SCREW, FLAT SM3.57
46-7-18 $10379001 Moy a9y CYLINDER SUPPORT
46-7-19 $10380201 2l 7oy 4 AIR CYLINDER
46-7-20 $18415101 2|\ =232 =F>Q4aM5 HALF UNION, Q4M5S
46-7-21 S03800001 2l vERE: CLEVIS PIN
46-7-22 048040342 41+ A TJE4 RETAINING RING, E4
46-7-23 S03801101 A SIS CYLINDER JOINT
46-7-24 110168001 2(znvs ROLLER SHAFT
46-7-25 541271000 2| THEMs ELBOW, M5
47 025060232 2les¥HrF2 T8 WASHER, PLAIN M 6
48 $39110001 2| b 595-28X14 BOLT, SM5.95-28X14
68 117291002 2|15 x¥318 SCREW, FLAT SM3.18
69 154252001 11 F¥2157L POSITIONING PLATE, L
70 154253001 1A FX¥AT4R POSITIONING PLATE, R
71 062670512 4|3 ~21357-40X5 SCREW, PAN SM3.57-40X5
72 025350332 SN XF 135 WASHER, PLAINL 3.5
73 028350242 42 FH 2235 WASHER, SPRING 2-3.5
84 018501222 2(FH4H hsxiz BOLT, SOCKET M5X12
118-X34-202
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5.

1X ) Bk / Feed mechanism / Transportvorrichtung / Mécanisme de I'entrainement /

Mecanismo de la alimentacién

86.5

16

86.5
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C5. %Y E1%/Feed mechanism/Transportvorrichtung / Mécanisme de I'entrainement/
Mecanismo de la alimentacion
REF.NO. CODE QTY B A NAME OF PARTS RV
b A ) - "Blank”
<HEHH> < For medium materials >
76 $42030001 14T 752 74341R WORK CLAMP BLANK, 434-1R
77 542031001 HAYr 7357483490 WORK CLAMP BLANK, 434-1L
80 542034001 1\ F2 V1275274341 FEED PLATE BLANK, 434-1
<i{EEHAH > < For extra heavy materials >
78 542032001 1 #89 T 772 7434-2R WORK CLAMP BLANK, 434-2R
79 $42033001 NAHITFZr7438-20 WORK CLAMP BLANK, 434-2L
81 542035001 1Ao7 U1 52TF57434-2 FEED PLATE BLANK, 434-2
<mEH> <For inner clamping device >
67 154256101 12912772 7A WORK CLAMP BLANK, A
35 S43459001 HAoU 1275743400 FEED PLATE, 434R1
<RxH> < For stepping foot>
102 546544001 1|# 4T 3 ¥434E5F-2 WORK CLAMP, RIGHT 434ESF-2
103 546545001 A H I &A1) 434ESF-2 WORK CLAMP, LEFT 434ESF-2
88 544942001 114 % \J f 4 434ESF-2 FEED PLATE, 434ESF-2
A "Option parts”
< 100X60H > <100X60 >
55-1 153493001 1A IF WORK CLAMP, R
56-1 153498001 HER R4V WORK CLAMP, LEFT
5741 153503001 eV FEED PLATE
<FLEEAZLI5IX13H > <For tongue tacking stitch, 51X13>
55.2 $23377001 1{#+ %X % ¥434-519 WORK CLAMP, RIGHT 434-519
56-2 $23378001 1|94 1)434-519 WORK CLAMP, LEFT 434-519
57-2 $23379001 1| # 7 Uq %434.519 FEED PLATE, 434-519
<HFREEV 37X8E > < For tongue tacking stitch,37X8>
55-3 $27836001 1|74 T 3 ¥434-895 WORK CLAMP, 434-895
56-3 $27837001 1[4 I k4434895 WORK CLAMP, LEFT 434-895
57-3 S27838001 147 U 2434835 FEED PLATE, 434-895
"4 S as—u" "Option parts of stepping foot”
<7y FRAEHE> < For one touch work clamp>
86 544940001 1| %+ T 3 ¥434ESF WORK CLAMP, RIGHT 434ESF
87 544941001 1|4+ I o & 1) 434ESF WORK CLAMP, LEFT 434ESF
<7rayFHIEME> < One touch work clamp assy >
101 543990001 1|OTHH T 1 #434EA% 5 t=05 OT WORK CLAMP ASSY, 434EA
101 543991001 1|loT+ 4T+ #4348B7 2 1=1.0 OT WORK CLAMP ASSY, 434EB
101 543992001 1|OTA YT 1 #434ECY 2 t=2.0 OT WORK CLAMP ASSY, 434EC
118-X34-202
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D1.

de leveur du pinceur /Mecanismo del levantador de ménsula de trabajo

I £ BRR / Presser foot lifter mechanism / Stoffhalterhebervorrichtung / Mécanisme

<EHEA >

<TF—,REH>

17
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D1. I 4 F8{R/Presser foot lifter mechanism / Stoffhalterhebervorrichtung / Mécanisme
de leveur du pinceur/Mecanismo del levantador de ménsula de trabajo
REF.NO. CODE  [aTY ko xq NAME OF PARTS RM
<ERA > < For solenoid type >
1 $37961001 Hyzoa LINK, A
2 $37962101 Husss LINK, B
3 $37963101 FVEXA" LINK, C
4 $37964101 Mfurosoa LINK SHAFT, A
5 $37965101 1o LINK SHAFT, B
6 $37966101 urosac LINK SHAFT, C
7 $43792001 1{ > o ¥ 4Ds LINK SHAFT, DS
8 100281001 | - 4|##H 2 WASHER
9 $37968001 | 4|zxrvrKesg SNAP PIN
10 $19662001 | 2|{R+V7ELS SNAP PIN
11 541238001 UEEEXEI WORK CLAMP PLATE, L
12 $37970050 | 1|rvTrxamxan BUSHING, WORK CLAMP PLATE
13 014680622 | 1|7+ r A% T4377% 3 SET SCREW, SOCKET (CP) 5M4.37
14 $43460101 1Us2ERINRC SPRING, €
15 $37971001 1esvgr SENSOR MOUNT
16 062680612 [  1{+~7437-20x6 SCREW, PAN $M4.37-40X6
17 $37972101 1eryheFas SENSOR PERCEIVE PLATE
18 018300636 | 1|7 k3x6 BOLT, SOCKET M3X6
19 $37973101 NL/IER Y15 SOLENOID SETTING PLATE
20 060670712 |  4[/31 > Fa3z-a0x7 SCREW, BIND SM4.37-40X7
22 $37974000 | 1|##z7ozatvix-da WORK CLAMP LIFTER LEVER RUBBER
23 0137810121 3|rxxve3s SET SCREW, (CP) SM6.35
24 541239001 | 2lrrr1von2 GUIDE SHAFT, 12
25 018501036 | 2{7+ %L b5X10 BOLT, SOCKET M5X10
26 $10103001 | 2{#—-17voa BALL BUSH
27 048200142 [ 2[rx7¥73MC20 RETAINING RING, €20
29 $43404001 Lo ER BT It~ SOLENOID STOPPER
30 014680422 | 2|7+ rxxva379%3 SET SCREW, SOCKET (CP) SM4.37
31 025030232 | 1{eS¥ #2593 WASHER, PLAIN M 3
<IF7-. REE> <For pneumatic type, inner clamping
device>
28 510125009 | 3|F4at21 RUBBER CAP, 21
32 104450109 | 2|F4+t>8 RUBBER CAP, 8
118-X34-204
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D2.

T £ /7 BR / Presser foot lifter mechanism / Stoffhalterhebervorrichtung / Mécanisme
de leveur du pinceur/Mecanismo del levantador de ménsula de trabajo

<BxR>

50

<ATi a3~V /OPTION PARTS>
58-2 58 -3
¢4 b2
58 -5
RS R
: 2,
) 61
h8-4 58 -5 10 g
1y g
: %
@6 :
| 5
$10 $2.5 _

19
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D2. 8T L4 P8{%/Presser foot lifter mechanism / Stoffhalterhebervorrichtung / Mécanisme

de leveur du pinceur / Mecanismo del levantador de ménsula de trabajo

REF.NO. CODE QTY By XA NAME OF PARTS RIVI

<MxA> <For stepping foot>

33 542836001 1Ny yA9ITHhAT R INTERMITTENT W/CLAMP CAM ASSY

33-1 $42837001 | 1|Ax¥YF¥IT AL INTERMITTENT WORK CLAMP CAM

33-2 014760622 2{7P+ b X X595 SET SCREW, SOCKET SM5.95

34 543693000 HWhesrIadHIlbxhy INTERMITTENT W/CLAMP CON. ROD

35 623033000 1|2 = T4 7 /r 6805wV BALL BEARING, 6805VV

36 150460001 Tlu-upAZ UL =7 U-UD FEED LIFTER LEVER SHAFT

37 150461001 NEr A== FEED ROLLER

38 107453001 AR ES WASHER

39 021750102 {1323 b556-32 NUT, 1 SM5.56-32

40 517871101 1A vyad4ITI 7R INTERMITTENT WORK CLAMP ARM, R

41 017751412 1]#Jb b 5.56X14 BOLT, SM5.56X14

42 542839001 1NHTr It TIFF INTERMITTENT WORK CLAMP ARM, F

43 148196000 197 A2RH R IFAZIL SPREADER SHAFT BUSH, L

44 148197000 NI T7AZYEIIFAZIR SPREADER SHAFT BUSH, R

45 542840101 1WAy INTERMITTENT LINK ASSY

46 155167002 2|4 2556 SHOULDER SCREW, SM5.56

a7 542880001 1144330 PRESSER BAR, SIDE

48 145472001 1A ITR2A2N PRESSER BAR BLUSH

49 $31012001 HAHTFaneyry PRESSER ADJUSTING SCREW

50 $31013001 1|FaveyaryIyv¥idrJh PRESSER ADJUSTING NUT

51 S10111101 I E S TAE SPRING

52 $10112001 MER =3 ST SPRING GUIDE

53 S10113101 HER =P £ PRESSER BAR GUIDE BRACKET

54 062681212 1|F+~2437-40X12 SCREW, PAN 5M4.37-40X12

55 $10371001 MES &Rk £ PRESSER BAR LIFTER

56 S$10372100 HAH IR FF 23 CUSHION

57 048040342 1| b X 7€4 RETAINING RING, E4

58-1 542849101 15T 7 XA WORK CLAMP, XA

59 513399001 D42 T357X12 SCREW, SM3.57X12

60 503677001 HEEES WASHER
A VAL "QOption parts”

58-2 S45131001 A4 7 vXB WORK CLAMP, XB

58-3 545132001 14T 7¥XC WORK CLAMP, XC

58-4 545133001 1|47 %D WORK CLAMP, XD

58-5 $45134001 1|84 ITF7IXE WORK CLAMP, XE

58-6 545135001 HAHTT X WORK CLAMP, XJ

61 533251001 14T /ix SPRING

118-X34-204
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E. TEIRI{% / Lower shaft mechanism / Untere Welle / Mécanisme de |'arbre inférieur/

Mecanismo del eje inferior

118-X34-305
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E. T&EiESM® / Lower shaft mechanism / Untere Welle / Mécanisme de |'arbre inférieur /

Mecanismo del eje inferior
REF.NO. CODE [q7v Y NAME OF PARTS Y|
1 141786001 1320y P2 CRANK ROD SHOULDER SCREW
2 100090004 11+ F7.14 NUT, SM7.14
3 014680622 1| PHF P ARTA37T7TRER SET SCREW, SOCKET (CP) Svi4.37
4 152245001 HERA Ny y ROCK GEAR
5 $37978051 HamrnXyiy ROCK GEAR SHAFT
6 181995001 1y brs5-—7% SET SCREW COLLAR ASSY
6-1 101706001 2| X2 U835 SET SCREW, SM6.35
7 014760622 1|7+ kA xT595 SET SCREW, SOCKET SM5.95
8 $37979101 12299z LOWER SHAFT ASSY
9 537981051 floavotai LOWER SHAFT BUSH
10 014760622 1|7+ A 3T595 SET SCREW, SOCKET SM5.95
11 152678001 HhvFIveyiiy ADJUSTING STUD
12 081003670 1100 » % Pw3 O RING, PW3
13 S03704002 1Y braZ—732 SET SCREW COLLAR ASSY
13-1 014770622 217+ P ARVE3IFTHRE SET SCREW, SOCKET (CP) SMb.35
14-1 502427201 IES &/ -3 SHUTTLE RACE BASE ASSY
14-1-1 502428001 EE F: ks Al SHUTTLE RACE BASE
14-1-2 502429101 vt b7 o SHUTTLE RACE THREAD GU!DE
14-1-3 062660412 2| ~N1318-40X4 SCREW, PAN SM3.18-40X4
14-1-4 152683001 PIE . A AR A SHUTTLE RACE BODY SETTING CLAW
14-1-5 152684101 FAE o il SV A SPRING, COMPRESSION
14-1-6 402887001 2| Hx3.2 WASHER, 3.2
14-1-7 062660712 2|F N 3318-40X7 SCREW, PAN SM3.18-40X7
14-1-8 153050000 203 FHTEATTINE SHUTTLE RACE BASE FELT
14-1-9 S02877000 2i7 2 eTaxs WICK, 4X4 (L = 350)
15 014760622 1|7+ b 22595 SET SCREW, SOCKET SM5.95
16 152678001 HWh=F3aogeyiy ADJUSTING STUD
17 081003670 104> 7pPW3 O RING, PW3
18 048080342 1| b A7E8 RETAINING RING, E8
19 152681201 HEEATAS DRIVER
20 018501422 1{7+HK +5X14 BOLT, SOCKET Mi5X14
23 120438001 VYV E S-S PIN, DOWEL
<HEWE EN> < Japan only >
21 152682101 e ke U [ mm—
22 152685903 FHAATANDZI f-messesemmesmenene
24-1 159610201 k=293 | eeeeeeme—ee—eee
24-1-1 154339001 1|Fevr—27am 1%
24-1-2 154341001 L S YAF ¥ 3 S [RWRURRE—
24-1-3 159612001 ML LT 1 E 7 AT S [ ———
25 . 159613051 1 VIR E X ol e e ]
<R EE > < For export of medium materials >
21 152682101 1| A#AHTA SHUTTLE RACE BODY, A
22 $15662991 tl+hn~vLanO7 3 SHUTTLE HOOK BOX ASSY, LA
24-1 515902401 1|REL =27 ZLA BOBBIN CASE ASSY, LA
24-1-1 $16074101 1r—2RF37 2 182A TENSION SPRING, A
24-1-2 $16492101 HEELFr=ANnZg Y SCREW, BOBBIN CASE SPRING
24-1-3 S15667001 1t7mFofming SPRING, ANTI-SPIN
25 | 544633001 | V|RESLAN _______________| BOBBIN, LAN ______
<HEHH ER > <Japanonly>
21 152686101 -4 : T P
22 152687902 | 1|+mHwenass
24-2 152690301 1|#ersr—2738
24-2-1 154340001 1FELr—27am vz
24-2-2 154341001 1HEE L r—ARRRY
s |1seet3ost | tlex e —
<i#EEHA KL > < For export of extra heavy materials >
21 152686101 IEE ¥ kd! SHUTTLE HOOK BASE, B
22 515663991 1|F+AAh<LBNATYE SHUTTLE HOOK BOX ASSY, LB
24-1 515903401 1|FEXr—2A273LB BOBBIN CASE ASSY, LB
24-1-1 $16075101 1fr—ZF3H9 v xs TENSION SPRING, B
24-1-2 516492101 FEL -2y SCREW, BOBBIN CASE SPRING
24-1-3 515667001 1|7 Frfiging SPRING, ANTI-SPIN
25 544633001 1]|# E > LAN BOBBIN, LAN
TTEX34-305
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F. ¥i5EBRR / Lubrication / Schmierung / Lubrification / Lubricacién

- o -k &y £
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F. #5ERBER / Lubrication / Schmierung / Lubrification / Lubricacion

REF.NO. CODE Q'TY ExAdf NAME OF PARTS RIVE
1 152948001 HEESIT A xEN OIL WINDOW
2 507333001 MF s FiiatTs OIl. FEEDING PIPE, S
3 507456000 1ME==WFa-7F QILTUBE,L=160
4 148738000 1|73e%E WICK, L=335
5 107149001 17z b FELT
6 $37983001 197y oadaygr WICK SUPPORT
7 062680612 T+ ~2437-0X6 SCREW, PAN SM4.37-40X6
8 025680232 Tt ¥HxFa1ma37 VWASHER, PLAIN M 4.37
9 028680242 1k H 32437 WASHER, SPRING 2-4.37
10 $10478000 1Oy K39 27Ib FELT
1" 534986000 1NEzFa-—7F OILTUBE,L=135
12 153920001 1]7 32 &£ Eax4 WICK, 4X4 {L = 300)
13 107149001 17z FELT
14 521527001 1|7 ayyT WICK SUPPORT
15 S10162201 I EAVE s R ob b i WICK SUPPORT
16 060670512 1484 > K357-40X5 SCREW, BIND SM3.57-40X5
17 537984000 1lezFsa-7 OILTUBE, L=290
18 518093100 114 3 &E4ax4 WICK, 4X4 (L= 1100)
19 153562001 1MeZ73iex FLATWICK, L= 150
20 151927001 HesvyFEr2za b CLUTCH FELT
21 104567001 17 IEEYHT WICK SUPPORT
22 159565000 114 5 EE25X150 WICK (L= 150)
24 537986000 1| EzFxa—F QOILTUBE, L=440
25 518093100 172 Taxa WICK, 4X4 (L= 1100)
26 145547001 1 Fa-Fhrs TUBE HOLDER
27 062670512 1|4+ ~2357-40X5 SCREW, PAN SM3.57-40X5
28 S37987001 1oy odaadyT FELT SUPPORT
29 $37988000 1|29 9%2527Tb FELT
30 062680612 1|+ ~24.37-40X6 SCREW, PAN SM4.37-40X6
3 S09043000 1|7zt FELT
32 152948001 1|# 1 ARY T F OILWINDOW
34 534983000 H==0F =Rl OILTUBE,L=160
35 $34986000 1|lge=znFa-7 OILTUBE,L=135
36 534982000 1|¥=znxza-7 OILTUBE,L=70
37 153920001 173 E4xa WICK, 4X4 (L = 300)
38 152969001 {la—F4yIha CORD SUPPORT
39 062670512 1|+ ~20357-40X5 SCREW, PAN SM3.57-40X5
40 148738000 ES = WICK, L=335
41 148738000 1[7:e% WICK, L=335
42 152956001 112 3 & E4x4 WICK, 4X4 (L = 500}
44 228475000 3|4y w28 K1.9%80 FASTENING BAND, 1.9X80
<EW. 17—, FEA> <For solenoid type, pneumatic type,
inner clamping device >
23-1 $37985000 NR1F7HTTHE FELT
<PizF> < For stepping foot>
23-2 $42827000 HATPHFTIN FELT '
45 509043000 2]7T b FELT
46 108802001 1{7 3 EEax4 'WICK, 4X4 (L = 250)
47 104567001 17 3ieE49T WICK SUPPORT
118-X34-350
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G . %i& ¥ B{% / Threading mechanism / Fadenfithrungsvorrichtung / Mécanisme de I’enfilage /

Mecanismo del enhebrado
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G . $%# I B81%R / Threading mechanism / Fadenflhrungsvorrichtung / Mécanisme de I'enfilage /
Mecanismo del enhebrado

REF.NO. CODE QTY [ NAME QOF PARTS RV

1 152869001 1N7—4LfbiF ARM THREAD GUIDE

2 062710612 1|+ ~2476-32X6 SCREW, PAN SM4.76-32X6

3 152870001 1|\7—L1bayr ARM THREAD GUIDE

4 062670612 1]# ~'0357-40X6 SCREW, PAN SM3.57-40X6

5 113316001 1 F—Ld hPrdo1 ARM THREAD GUIDE

6 060670612 1481 > F357-40X86 SCREW, BIND SM3.57-40X6

7 159224001 1\7—L1 By ARM THREAD GUIDE

8 152872001 R VEEE TENSION BRACKET

9 114294001 Tou ¥ O RING

12 100398001 HrbFITTFED TENSION STUD

13 100136001 HAbFaIoe+v b TENSION NUT

15 159805001 A hFIoHSHHT TENSION DISC PRESSER

16 145446001 211 bFAS YT TENSION DISC

17 100402004 1| b # %2357 SET SCREW, SM3.57

18 510469001 1|7+ r 22595 SET SCREW, SOCKET M5.95

19 115186001 1oz bFaTLHED MAIN THREAD TENSION STUD

20 100136001 1A rFIDL+Y b TENSION NUT

21 115188001 1|yas bFananx TENSION SPRING

22 145446001 21 rFIHLYS TENSION DISC

23 152889001 HEVE RSN T THREAD RETAINER

24 062670612 2|+ ~2357-40X6 SCREW, PAN SM3.57-40X6

26 152891101 TNDESXZWDL T T A THREAD GUIDE, NEEDLE BAR BUSH
<BH. I7-. REA> <For solenoid type,pheumatic type,

inner clamping device>

" 100400000 R Y= PIN
<RiRHE > <For stepping foot>

1" 150551000 MNreznxe PIN
[rEma] [For medium materials]

10 145519001 LIRS AT SPRING

14 104525001 HERE 2L TENSION SPRING

25-2 $41222101 LAYV E s R G ok - NEDDLE BAR THREAD GUIDE, B
[EmmmE] [For extra heavy materials ]

10 144588001 I ES VAL Y:] SPRING, B

14 107606001 Hr bFITLNRR TENSION SPRING
<BH, 17—, EEH> <For solenoid type,pheumatic type,

inner clamping device >
25-1 152890001 nusssrreraa NEEDLE BAR THREAD GUIDE, A
' <MxH>

25-3 502438001 LAY E: i G g ) NEEDLE BAR THREAD GUIDE, A
A PYAC LA ~Qption parts”

25-4 S02439001 IREAVE: SR O e el i NEEDLE BAR THREAD GUIDE, B

27 152881001 TjTFLr217% NEEDLE COOLER ASSY

28 014680622 1| PFbARTa377HE SET SCREW, SOCKET (CP) SM4.37

29 152883000 117 TJL h8XI5S FELT, 8X15.5

30 152884001 1MExv11bag NEEDLE COOLER THREAD GUIDE

31 062670412 1]~ 03357-40%4 SCREW, PAN SM3.57-40X4

118-X34-401
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H . %%E{% / Bobbin winder mechanism / Spuler / Mécanisme du bobineur/Mecanismo del

devanadorde la canilla
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H . %RE8{% / Bobbin winder mechanism / Spuler/ Mécanisme du bobineur/Mecanismo del
devanador de la canilla

REF.NOQ. CODE Q'TY A NAME OF PARTS RIVY
1-1 537991109 1|7 274 TOP COVER
1-2 $37992100 HES L vk BOBBIN WINDER ARM
1-3 $37993000 IEEIALS SPRING, PLATE
1-4 048100142 1{rx7¥73a%5C0 RETAINING RING, C10
1-5 $37994001 HEE £V E R BOBBIN WINDER CLAW STUD
1-6 537995101 1[FfE-AHT BOBBIN PRESSER
1-7 014679320 HPFraxT35794H 3 SET SCREW, SOCKET (CP) SM3.57
1-8 $37996001 T bexuA BOBBIN WINDER CLAW
1-9 014680622 1P+ b22T437982 SET SCREW, SOCKET (CP) SM4.37
1-10 048050342 1| b #7ES RETAINING RING, E5
1-11 537997001 R L BOBBIN WINDER SHAFT
1-12 154528001 e bwx207 BOBBIN WINDER WHEEL
1-13 120448001 = RUBBER RING
i-14 120990001 2|75 E P AXT437 SET SCREW, SM4.37
1-15 $10174000 NHkavar s DUST GUARD PLATE
1-16 $37998001 BRSNS I LT SPRING
1-17 152938001 12z KNIFE
1-18 062680512 1|4 ~=1437-20X5 SCREW, PAN SM4.37-40X5
1-19 159574101 11 bFI2TET TENSION STUD
1-20 100136001 1N eFaTLFIt TENSION NUT
1-21 144110001 1Noa—iX4 bFIAY L1185 THREAD TENSION ADJUST SPRING
1-22 145446001 21T +FITHS TENSION DISC
1-23 144105000 1|1F27 2183 Hx FLANGE WASHER, TENSION SPRING
1-24 021680202 1| b2 32437 NUT, 25M4.37
1-25 141590001 ek rFED THREADING BAR, U
1-26 100022004 2|+ 1595 NUT, SM5.95
1-27 025680232 e ¥HxF17437 WASHER, PLAIN M 4.37
2 062681212 2|+ N 3437-40X12 SCREW, PAN SM4.37-40X12
3 062680812 1|+ ~3437-40X8 SCREW, PAN SM4.37-40X8
4 025680232 es¥AxFIvasy WASHER, PLAIN M 4.37
<TF. r7-. NGA> < For solenoid type, pneumatic type,
inner ctamping device >
5 $10176000 1M1 bvidT~U BOBBIN WINDER PULLEY
6 014760622 2|7F b 42595 SET SCREW, SOCKET SM5.95
118-X34-402
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- R BER / Thread trimmer mechanism / Fadenabschneidevorrichtung / Mécanisme de

coupe-fil / Mecanismo de la cortadura de hiros
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J. ¥ B8R/ Thread trimmer mechanism / Fadenabschneidevorrichtung / Mécanisme de

coupe-fil/ Mecanismo de |la cortadura de hiros

REF.NO. CODE  |qTy "DFT; NAME OF PARTS R\
1 $38001001 SR DF FA THREAD TRIMIMER CAM
2 014770622 2|7+ A xTVB35UHK 3 SET SCREW, SOCKET (CP) SM6.35
3 538002101 1w srtF Y1 SOLENOID SETTING PLATE
4 060680712 2781 > F 437-80X7 SCREW, BIND SM4.37-40X7
5 154599000 N/ RT3 SOLENGQID CUSHION
6 S02652001 1| #Hx WASHER
7 523836001 Tfvb /KL —23 SOLENOID LEVER ASSY
7-1 502654001 1/t FLss— SOLENOID LEVER
7-2 014680622 WP bx2va37943 SET SCREW, SOCKET (CP) $M4.37
8 $38003001 HoEmL—FLii— PUSHING LEVER DRIVING LEVER
9 145478101 1|4-%%a76 SHOULDER SCREW, SMA4.76
10 538004002 112 FEm L= pyiicigBoas DRIVING LEVER STOPPER, H=0.3<MARK2 >
10 $38004003 Ly A PP ATE S VIR 273 -3 T4 DRIVING LEVER STOPPER, H= 0.6 <MARK3 >
10 538004004 17 E /N2 pYri<iiBas DRIVING LEVER STOPPER, H = 0.45<MARK4>
11 018681022 2|7H+HE I 437X10 BOLT, SOCKET SM4.37X10
12 025680132 2{le ¥ H 2 o a%437 WASHER, PLAIN S 4.37
13 159905001 NbARTFIA YRS ADJUST SCREW
14 106147002 1|+ h79a NUT, SM7.94
15 $38005001 7R LISN—F oty DRIVING LEVER SHAFT
16 231071001 1|4 #JL8X15 BUSH, 8X15
18 $10189001 1o PP T oFR8%R SPRING
19 048070342 2|k ATE7 RETAINING RING, E7
20 154596000 R F PN R R B CUSHION
21 $38006001 N exUT YL~ 2 3 TR. TRIMMER DRIVING LEVER ASSY
211 $38007001 101 bFV7 ESLIT— THREAD TRIMMER DRIVING LEVER
21-2 153597001 oAt bYRERT— LOWER THREAD RETAINER COLLAR
213 530033001 11423357 SHOULDERSCREW, SM3.57
21-4 148813001 AL E WASHER
21-5 106129002 1|+ +3.57 NUT, SM3.57
21-6 028350242 18z HR235 WASHER, SPRING 2-3.5
22 014770622 17+ AFT6350K 2 SET SCREW, SOCKET (CP) SM6.35
23 $02354001 I EESESE- B T SHOULDER SCREW, B
24 100022005 11+ k595 NUT, SM5.95
25 $38008001 MHrrHURQYESS THREAD TRIMMER ROD ASSY
25-1 $38009001 I =R A THREAD TRIMMER ROD
25-2 S07512001 112 vY¥FR7E ROUND JOINT ASSY, R
25-3 100022005 1[#¥ +595 NUT, SM5.95
26 110233001 122876 SHOULDER SCREW, SM4.76
27 110161004 1+ rave NUT, SM4.76
28 109893002 1 H2 WASHER
29 538010001 HEEE- VAT THREAD TRIMMER LEVER
30 $10195001 1 eFULI-VY LEVER SHAFT
31 110367001 IvEES WASHER, PLAIN SPECIAL 8
32 048060342 1|+ #27¢€6 RETAINING RING, E6
33 014760622 1|7+ AR2T595 SET SCREW, SOCKET 5M5.95
34 538011001 1 rFUEFIHRZ THREAD TRIMMER RETURN SPRING
35 158940001 IEAE: 3K SPRING HOOK
36 110233001 W EFE LN SHOULDER SCREW, SM4.76
37 110161004 1|+~ ravs NUT, SM4.76
38 153484001 1| #H %476 WASHER, PLAIN 4.76
39 025680232 esyHzrFasaay WASHER, PLAIN M 4.37
40 538012001 1B [P B2 P AR ) CONNECTING ROD LEVER ASSY
41 $10202101 LB wlbii—34 CONNECTING ROD LEVER SHAFT
42 121007001 1|7e=vy% b A2a37 SET SCREW, S\Mmi4.37
43 S$38015001 HIAYVEE: NEEDLE PLATE
44 $38016001 1rtx0Lh THREAD TRIMMER CONNECTING ROD
46 $10208001 1l ESnheFet=04> WASHER, MOVABLE KNIFE<t=0.4>
46 510208002 1 E9NnH L Fet=05> WASHER, MOVABLE KNIFE<t=0.5>
46 $10208003 1T Nl Fgt=06> WASHER, MOVABLE KNIFE<t=06>
118-X34-403
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. kt]Y) B8R / Thread trimmer mechanism / Fadenabschneidevorrichtung / Mécanisme de

coupe-fil / Mecanismo de la cortadura de hiros
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1. 8] 8% / Thread trimmer mechanism / Fadenabschneidevorrichtung / Mécanisme de
coupe-fil / Mecanismo de la cortadura de hiros

REF.NO. CODE QTY B A NAME OF PARTS
a7 $00705001 11 Fonns— MOVABLE KNIFE COLLAR
48 $10209101 1] A %7837 SCREW, SM4.37
49 $10210101 1[aF1n FIXED KNIFE
50 111140002 2|2 4329238 SCREW, S\M2.38
51 100032004 2|47 & 7437 SCREW, FLAT SM4.37
52 511244001 2|V 22837 SCREW, SM4.37
54 100360003 2{45%238 SCREW, FLAT SM2.38
55 228475000 1EFy i F1.9x80 FASTENING BAND, 1.9X80

<hEHHE > < For medium materials >
45-2 540934001 R RS FAYR - MOVABLE KNIFE ASSY, L
53-5 510213001 I AVN &R S NEEDLE HOLE PLATE, F
<iERHH > < For extra heavy materials >
45-1 510205001 H R ZAY MOVABLE KNIFE ASSY
53-3 $10212701 AU N -3 NEEDLE HOLE PLATE, E
"AT g =" “Qption parts”
53-1 510211001 HADTFL2A NEEDLE HOLE PLATE, A
53-2 $29997001 1|1 UFPF142D NEEDLE HOLE PLATE, D
53-4 530925001 1| UFF 1 2ED NEEDLE HOLE PLATE, ED
53-6 530926001 HNUTF A EFD NEEDLE HOLE PLATE, FD
53-7 530450001 1NUTFFALEH NEEDLE HOLE PLATE, H
53-8 525127001 AV E &k =20 NEEDLE HOLE PLATE, L
53-9 534348001 HADTFH1EM NEEDLE HOLE PLATE, M
53-10 $41013001 1| U FP+142B2 NEEDLE HOLE PLATE, BZ
118-X34-403
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K. %341 B% / Thread wiper mechanism / Fadenwischvorrichtung / Mécanisme de tire-fil /

Mecanismo del limpiador de hilo

<wEHEA >

<I7—-.REB>

<BrA>
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K . 3.1 BA{% / Thread wiper mechanism / Fadenwischvorrichtung / Mécanisme de tire-fil /
Mecanismo del limpiador de hilo

REF.NO. CODE Q7Y EoAL NAME OF PARTS RM|
<ZTWA> < For solenoid type >
1 $38023001 PR CASE-A B B PP THREAD WIPER DRIVING LEVER
2 152822001 R PACE THREAD WIPER SHAFT
3 025770232 1e3HFHxFarr63s5 WASHER, PLAIN M 6.35
4 048040342 1|~ 2 JE4 RETAINING RING, E4
5 014680622 TP bARTA379F3 SET SCREW, SOCKET (CP) SM4.37
6 538024001 1Zrx—OvFdy THREAD WIPER ROD SHAFT
7 538025001 1Z18~OY 72 THREAD WIPER ROD ASSY
8 014680622 bz 78377483 SET SCREW, SOCKET (CP) SM4.37
9 048060342 1|k % 7E8 RETAINING RING, E6
10 116629001 PAR: WASHER
11 $41284101 21— 570z THREAD WIPER ARM ASSY
12 048030342 1+ #x7E3 RETAINING RING, E3
13 152827009 HEEPIE IR S QIl. CAP
14 014710522 NP+ 2A2T4767 K32 SET SCREW, SOCKET (CP) SM4.76
15 500926201 No1eH-—H—F FINGER GUARD
16 062670512 1|+~ 22357-40%5 SCREW, PAN SM3.57-40X5
17 521875001 1|\¥H2 WASHER
<I7-. RGA> < For pneumatic type,inner clamping device >
14 014710522 HUPFPARTATEZRE SET SCREW, SOCKET (CP) SM4.76
17 521875001 1| ¥FH % WASHER
18 $41656001 A NSt L2hry 3 THREAD WIPER CONNECT. ROD ASSY
19 $37877001 IR PEFACIFE s THREAD WIPER ARM ASSY
20 153112001 1|42 %357 SHOULDER SCREW, M3.57
21 156206001 1|718=A THREAD WIPER, A
22 021670202 1+ +22 2357 NUT, 2 SM3.57
23 $41205001 Hes¥H3 WASHER, PLAIN
24 $41206001 IEENATATAL THREAD WIPER SPRING
25 $41207000 Han—4T4 SPACER RUBBER
26 $25456001 e DR PLUNGERPIN
27 $42017109 Wb /TR RY Y14 WIPER SOLENQID SET PLATE
28 062680812 2#~1437-40%8 SCREW, PAN SM4.37-40X8
29 018400632 217+ b ax6 BOLT, SOCKET M4X6
30 100645003 (9 Hx WASHER
31 542018109 THwulb s EHR— WIPER SOLENOID COVER
32 008400604 2|+ F3224xe SCREW, TRUSS M4X6
33 $37806109 M strnii—g7% SOLENOQOID COVERRID, E
34 008400604 2({+ b5 RA4X6 SCREW, TRUSS M4X6
35 542022101 N2t H-H=-F FINGER GUARD
36 153675001 NP+ b X437 SET SCREW, SOCKET SM4.37
37 $42023001 HIPESE T L FINGER GUARD SUPPORT
38 014760622 17+ b A 23595 SET SCREW, SOCKET SM5.95
39 S41657001 1«4 F2-40%Y FDW TENSION RELEASE ROD, DW
40 061350616 1|45 335%6 SCREW, FLAT M3.5X6
4 112669001 1eznsFa-7F OIL TUBE
<MxE> < For stepping foot>
14 014710522 1FFbrAXTAT767H3 SET SCREW, SOCKET (CP) SM4.76
17 S21875001 1+ 4 % WASHER
21 156206001 R ALY THREAD WIPER, A
22 021670202 1|#¥ b2 2357 NUT, 2 SM3.57
23 541205001 1es¥Ha WASHER, PLAIN
24 541206001 A NAT-ERALS THREAD WIPER SPRING
25 $41207000 Ha~—yT4 SPACER RUBBER
26 525456001 375N E PLUNGER PiN
30 100645003 2|9 #H % WASHER
33 $37806109 1w stRRIN~-EZR SOLENQID COVERRID, E
34 008400604 2|+ P32 34X6 SCREW, TRUSS M4X6
42 S42859001 HAbNFALrALTATE THREAR WIPER ASSY, SIDE
43 542864001 NP H—F7 3 WIPER ARM ASSY
44 513385001 1|3 A 2 ¥3.57X10 SCREW, SM3.57X10
45 S12668001 1H#ms— COLLAR
46 100659001 Na 22318 SHOULDER SCREW, SM3.18
47 021660102 1+ p1 2318 NUT, 1 5M3.18
43 159111001 HeorswFrPrdr1iiz SPRING
49 062680512 2|+~ 3437-40X5 SCREW, PAN SM4.37-40X5
50 537147109 1L stFR)Y 1 RE SOLENOID SETTING PLATE, E
51 018681022 2|7+ #Iv +437X10 BOLT, SOCKET 5M4.37X10
52 537148109 UL/ FhAN—E SOLENOID COVER, E
53 062680512 21+ ~21437-40X5 SCREW, PAN SM4.37-40X5
118-X34-405
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L. JR¥F X 9% / Thread nipper mechanism / Fadens
Mecanismo de la mordaza para hilo

pannVorrichtung / Mécanisme de pince-fil /

<8 @.TI7—-.REH>

<HExA>
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Mecanismo de la mordaza para hilo

L. ¥ X B8R / Thread nipper mechanism / Fadenspannvorrichtung / Mécanisme de pince-fil /

REF.NO. CODE Q'TY Ao NAME OF PARTS RIvi
<TM. T7—. REA> <For solenoid type, pneumatic type,
' inner clamping device >
1 538031001 RSN =P TENSION RELEASE ROD
2 145478101 21423476 SHOULDER SCREW, SM4.76
3 538032001 T b A L= TENSION RELEASE LEVER
4 145474101 Bl AP 4 PRESSER BAR LIFTER SHAFT
5 5019938001 17Fe=vsbAixT357 SET SCREW, SM3.57
b $38033001 1#Z-13 COLLAR, 13
7 048040342 2 ATE4 RETAINING RING, E4
8 108763002 1| ¥H2 WASHER
9 145475101 HABTFHFLA—% SPRING
10 531006001 HAHYI 7450 PRESSER BAR LIFTER
1" 062351216 1|+~ 335%12 SCREW, PAN M3.5X12
12 102707001 UNEES WASHER
13 531952001 lFHyT7rosey PRESSER BAR LIFTER CRANK
14| $10239001 | 1| banzxy | TENSIONRELEASEBAR __ i
<HxHE> <For stepping foot>
2 145478101 2{4 2878 SHOULDER SCREW, SM4.76
7 048040342 2|k XJE RETAINING RING, E4
8 109763002 e 4% WASHER
14 510239001 RGP TENSION RELEASE BAR
15 542870001 N1 b2 A TSy b TENTION RELEASE BRACKET
16 062771012 14+~ 1635-40X10 SCREW, PAN M635-30X 10
17 S42873001 A b2 AL ii— TENSION RELEASE LEVER
18 542874001 1t b2y E TENSION RELEASE ROD
19 542871001 NAHYIFLPHLN-—F3 WORK CLAMP LIFTER LEVER ASSY
20 510229101 MNAHTL—si SPRING
21 543900001 Harsryueaa STEPPING LINK, A
22 025750132 Hes¥Azamsse WASHER, PLAIN § 5.56
23 048040342 1{ b A 7E4 RETAINING RING, E4
24 543901001 Wairyyis STEPPING LINK, B
25 151907001 2|# 2595 STUD SCREW 5.95
26 100022005 2|+ +595 NUT, SM5.95
27 543902001 Hhrrv)ese STEPPING LINK, C
28 018681022 2| PFHEILFa37X10 BOLT, SOCKET SM4.37X10
29 028680242 217824 H %2437 WASHER, SPRING 2-4.37
30 100645003 29 H WASHER
3 543909001 Whriryyron—2 STEPPING LINK BASE
32 159905001 N2 FIgEVRY ADJUST SCREW
33 106147002 1(+Y 794 NUT, 5M7.94
34 543903001 B W CYLINDERJOINT
35 148764001 1433476 SHOULDER SCREW, SM4.76
36 $10123001 HEREYFY:E COLLAR
37 110161004 2{+ +476 NUT, SM4.76
38 546144000 12U 425%15%7 2 CYLINDER 25X15 ASSY
38-1 $46145000 1] U #25%15 CYLINDER 25X 15
38-2 $23741000 2|TAFEI=F 2 am5 ELBOW UNION, 4M5
39 $43904001 HEXSDPT RDDE S8 AIR CYLINDER SETTING PLATE
40 524729000 41CQ2# I k M5X45 CQ2BOLT M5X45
41 060680712 4|51 > K 437-80X7 SCREW, BIND SM4,37-40X7
118-X34-406

36



M.

§Hir B2 AR % / Synchronizer / Synchronisator / Synchronisateur / Sincronizador
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M. EHUBHRHEREAMR / Synchronizer / Synchronisator / Synchronisateur / Sincronizador

REF.NO. CODE Q'TY B AT NAME OF PARTS RM
1 $38072201 P Aub B X7 8] SYNCRONIZER ASSY
2 062400806 2|F~NT4xX8 SCREW, PAN M4X8
3 538080001 AV PR SV & K ] NEEDLE DOWN MAGNET ASSY
4 538082001 2INY Ty s N/UPPER POSITISON MAGNET ASSY
5 062681412 3|~ 3437-40X14 SCREW, PAN SM4.37-40X14
6 025680132 ez Hxanasy WASHER, PLAIN § 4.37
118-X34-501
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NT.

d - bR —JLERy 7 X%/ Control box mechanism / Schaltkasten / Mécanisme du
boftier de contréle / Mecanismo de la caja de controles

BEA>

———————— 'I_]B I «ﬂ !‘11”4!-1"]]'3 ‘ ]"TT
(1-12-21-12~tl—12-4\|-1-12 1 & 1-11-5 : :
S g@ | '

} i débo l @ | l » 2 C% I ﬁ

I 1 | ‘
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1-12-1| > I

i w 23 115 T /Tﬂ —1-1
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Mt e r— — — . e e N o e o e o -

<377 200V, 220V / <P )T 100V SINGLE-PHASE 100V> <3/ 72 415V 380V ¢} @»,...B
THREE-PHASE 200V 220V > ? THREE-PHASE 415V.380V> 4 _3 @_7

<&/ 7 220v.230V /

SINGLE-PHASE 220v.230v>
ij 4 -1
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3I-1

@5;%

.39
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N1. 3> FA—=LKy 7 ARFR/ Control box mechanism / Schaltkasten / Mécanisme du

boitier de contréle / Mecanismo de la caja de controles

REF.NO. CODE QY Erxos NAME OF PARTS RM
<ERH> < For solenoid specification>
1 $38087009 HEVE» ] BOX ASSY
1-1 538088009 1Fosrervyz POWER SUPPLY BOX
1-2 $38089009 NATR R b Yr s MAIN P.C. BOARD MOQUNTING PLATE
1-3 $38090009 TSR b YU rra s 2 PANEL MOUNTING ASSY
1-4 $38093000 1a-kFaH4Tr4 CORD PRESSER PLATE
1-5 0A5401206 2{+F~H#4o 2ax1208 SCREW, PAN (WASHER) M4X35DB
1-6 $38094100 MNoCc72 P E—5%5:3 DCFAN MOTOR ASSY
1-7 0AS5403506 2|+ F N4 2ax3508 SCREW, PAN (WASHER) M4X35DB
1-8 0A5400806 1] +F~H% % axspe SCREW, PAN (WASHER) M4X8DB
1-9 0AS5401206 T|+4+ <% 34ax1208 SCREW, PAN (WASHER) M4X35DB
1-10 021400206 | 4|2vz2+vra NUT, 2 M4
1-1 $38095001 HWFvsFxnLyz POWER SUPPLY CIRCUIT BOARD ASSY
1-11-1 538200000 2|MOSFET25K1938 MOSFET25K 1938
1-11-2 232384001 1|57 7 /{DsAa362MA SURGE ABSORBER
1-11-3 538201000 21350 2 2 v14D4T1 VARISTOR
1-11-4 S08030000 2161 —-5AFB G FUSE (5AFB)
1-11-5 157213000 2(AkE21-25AD FUSE 5A-D
1-12 538102001 LIEAE VI FLOPr 1 PANEL CIRCUIT BOARD ASSY
1-12-1 530260002 3{SWDP1-100 SWDP1-100
1-12-2 530260003 1|swoPr1-100 SWDP1-100
1-12-3 U16693000 1{DIPR o &/ F DSSBO8-1 DIP SWITCH: DSS808-1
1-12-4 530280000 1| 7% —PKB24sPc36 BUZZER PKB24SPC36
1-12-5 538104000 H I~ H4EVQVEMEDT ENCODER EVQVEMFO1
1-13 502907000 W=z DIAL
1-14 538105000 H7Y kswa—Fa 3 FOOT SW CORD ASSY
1-15 538106000 178504 —Fsz PANEL CABLE ASSY
1-16 538107000 Her¥aFrrsyra-k CONTROL POWER SUPPLY CORD
1-17 538108000 1NE-8Furoa—p MOTOR POWER SUPPLY CORD
1-18 $38109000 17Fr=tFrkFra-F GATE POWER SUPPLY CORD
1-19 S38110000 1|PERT — F PER CORD
1-20 511949000 2idLaFvia RUBBER BUSH
1-21 S00554000 | 16[+#— reNs SUPPORT 6NS
1-22 S38111000 1|4 #~ s SUPPORT 65 :
1-23 0A4300605 4|+ F~H¥ 2 33X6DA SCREW, PAN (WASHER) M3X6DA
1-24 150357001 Ha-rov32713 CORD CLAMP (13-L)
1-25 509141000 210—-F¥>>716L CORD CLAMP (16-L)
1-26 008400604 | 12|+ +> Z4x6 SCREW, TRUSS M4aX6
1-27 $38116000 H#E s 7y FRAGMENT PROTECTOR NET
10 538131000 1|PROME— 47 & PROM MOTOR ASSY
10-1 $38143000 1|CmosLSI127¢512 CMOSLSI27C512
1 228475000 8l4vw XL K19xa0 BINDER
12 516568000 13 %7 %3191-03R1 CONNECTOR (3191-03R1)
118-X34-502
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Nt. 32 O —JLFK v 7 ZABHR/ Control box mechanism / Schaltkasten / Mécanisme du
boftier de contréle / Mecanismo de la caja de controles
<EHA >
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O ha—=JFE v 7 A%/ Control box mechanism / Schaltkasten / Mécanisme du

N1.
boitier de contréle / Mecanismo de la caja de controles
REF.NO. CODE QTY B Ao NAME OF PARTS RM
<THH> < For solenoid specification>
<Hw ¥ XV Mo I AX3 ¥ /FOR POWER SUPPLY BOX ASSY (AX)>
< *j' >3/ ™7 200V,220V/THREE-PHASE 200V,220V >
2-1 538112001 1|7 Hoswo 3A POWER SUPPLY SW ASSY (A)
3-1 $38121000 1E-&4—-7h73 MOTOR CABLE
4-1 $38123000 1|ACINO %7 %7 & ACIN CONNECTOR ASSY
<:HF oy 2wy 2BX3 J/FORPOWERSUPPLY BOX ASSY (BX) >
<7 YV 7 100V/SINGLE-PHASE 100V >
2-2 $38114000 1|F>4rswo 3B POWER SUPPLY SW ASSY (B)
341 538121000 12— —Fnzz MOTOR CABLE
4-2 538124000 ~nrh b5 X80 2 CONVERT!ION TRANSFORMER (B) ASSY
5 052501205 AlF~anix ke F5X12 SCREW, PAN (5/P WASHER) M5X12
6 021500205 A2 24w b5 NUT, 2 M5
7 025050235 4iesHHrFaIs WASHER, PLAIN M 5
<K w7 AV ECIXC2X 3 2 /FORPOWER SUPPLY BOX ASSY (C1X), (C2X) >
<t - 415V, 380VITHREE-PHASE 415V, 380V >
2-3 538117000 HF 5 swo 3¢ POWER SUPPLY SW ASSY (C)
3-1 $38121000 e~ —-FNyz MOTOR CABLE
4-3 $38127000 Har B b2 RC7 3 CONVERTION TRANSFORMER (C) ASSY
5 052501205 4|F 8K ETEXI2 SCREW, PAN (S/P WASHER) M5X12
6 021500205 41202+ +s NUT, 2 M5
7 025050235 Qe HRFLIS WASHER, PLAINM 5
<:H w7 AV 77 2DX3 7 IFORPOWERSUPPLY BOX ASSY (DX)>
<R fﬁ 220V, 230V/SINGLE-PHASE 220V, 230V >
2-4 $38112002 174wy sa POWER SUPPLY SW ASSY (4)
3-1 $38121000 1ME-—%24—-TNoz MOTOR CABLE
4-1 $38123000 {lacinax7 20 % ACIN CONNECTOR ASSY
<Ky P AV IEX A 7/FORPOWERSUPPLY BOX ASSY (EX) >
<t 2/ 7 400V/THREE-PHASE 400V >
2-5 538120000 1|F2452INT— FE POWERSUPPLY IN CORD (E)
3-2 5$38122000 1| E—2 5 ~FNET S MOTOR CABLE (E) ASSY
4-3 538127000 HATYHL P2 -RAC7 3 CONVERTION TRANSFORMER {C) ASSY
5 052501205 4lF~anzkZ5X12 SCREW, PAN (5/P WASHER) M5X12
6 021500205 41232+ b5 NUT, 2 M5
7 025050235 AeSHHEF2IS5 WASHER, PLAIN M 5
<H g7 X942 IEXS 9 /FORPOWER SUPPLY BOX ASSY (FX)>

< & L 7 230V/SINGLE-PHASE 230V >
2-6 538113000 1|F4INO—FA POWER SUPPLY IN CORD (A)
3-2 $38122000 1|E—s45—TIWEZ E MOTOR CABLE (E) ASSY
4-1 538123000 1aCIND 2222 % ACIN CONNECTOR ASSY
F 2 4 1 JPOWER SOURCE I — F/CODE EAA NAME OF PARTS
4 >/ 7 [THREE-PHASE Ry ZAUg73 POWER SUPPLY
200v,220V 541061009 AX BOX ASSY (AX)
4 2 ™ SINGLE-PHASE Ry mZAUHoE POWER SUPPLY
100V 541062009 BX BOX ASSY (BX)
H# v/ 2 /THREE-PHASE Ry T AT 2 POWER SUPPLY
415V 541063009 C1X BOX ASSY (C1X)
4 > 7 /THREE-PHASE ' R S Ay K7 S POWER SUPPLY
380V 541064009 C2X BOX ASSY {C2X)
4 22 ™ SINGLE-PHASE Ky DAV E POWER SUPPLY
220V, 230V $41065009 DX BOX ASSY (DX)
4 >+ 7 [THREE-PHASE R R A BV Ry R B3 POWER SUPPLY
400V 541066009 EX BOX ASSY (EX)
22U SINGLE-PHASE w7 AUHT 3 POWER SUPPLY
230V 541067009 FX BOX ASSY (FX)
e e e ik e
118-X34-502
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N2.

a2 B =Ry 7 AR/ Control box mechanism / Schaltkasten / Mécanisme du
boitier de contréle / Mecanismo de la caja de controles

LIV—.R¥E BRB>

1-13 \/_ ______ |__‘L_,_.u__\
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N2. 222 haO—JRv 7 XEHFR/Control box mechanism / Schaltkasten / Mécanisme du
boitier de contrdle / Mecanismo de la caja de controles

REF.NO. CODE |qTy Dy NAME OF PARTS RIVY
<I7-—. Fiz. BrB> < For pneumatic type,inner clamping device,
stepping foot>
1 542210009 1KY 243449 3 BOX 434 ASSY
1-1 538088009 1Fesr Ry 2 POWER SUPPLY BOX
1-2 538089009 HEE L FAVENIEY, B MAIN P.C. BOARD MOUNTING PLATE
1-3 $38090009 IREAE SN RIR/E, o - B K] PANEL MOUNTING ASSY
1-4 $38093000 Ma=-FaA#ITa14% CORD PRESSER PLATE
1-5 0A5401206 2+ ~NHFY 2 4X12DB SCREW, PAN (5/P WASHER) M4X35
1-6 538094100 1DCT P E—2 T2 DC FAN MIOTOR ASSY
1-7 0A5403506 2|+~ 2 4X35D8 SCREW, PAN (5/P WASHER) M4X35
1-8 0A5400806 1] ++~H% 2 4ax8D8 SCREW, PAN (5/P WASHER) M4X8
19 0A5401206 11+ F~H%7 24X1208 SCREW, PAN (/P WASHER) M4X35
1-10 021400206 Az a3 ba NUT, 2M4
1-11 $38095001 HFELHFL RNV 3 POWER SUPPLY CIRCUIT BOARD ASSY
1-11-1 $38200000 2 |MOSFET25K 1938 MOSFET25K 1938
1-11-2 232384001 1{s7 7 v 1iDSA362ZMA SURGE ABSORBER
1-11-3 $38201000 2|73 2 2v14D471 VARISTOR
t-11-4 S08030000 2|GE 2 — X5AFB FUSE, 5AFB
1-11-5 157219000 2|HEL—Z5AD FUSE 5A-D
1-12 538102001 VAT DI AN, 3] PANEL CIRCUIT BOARD ASSY
1-12-1 530260002 3{swDP1-100 SWDP1-100
1-12-2 530260003 1 [swDP1-100 SWDP1-100
1-12-3 16693000 1|DIPX 1 ¥ F DSS808-1 DIP SWITCH:DSS808-1
1-12-4 530280000 1|7 ¥ —PKB24SPC36 BUZZER PKB24SPC36
1-12-5 $38104000 1|z > a— HFEVQVEMFO1 ENCODER EVQVEMFO1
1-13 502907000 1wz DIAL
1-14 $42260000 17y bSwa— Fa34% 3 FOOT SW CORD 434 ASSY
1-15% $38106000 Texngr—Jyz PANEL CABLE ASSY
1-16 542236000 HFeHrrn—z2y POWER SUPPLY HARNESS, V
1-17 $38108000 NE-gFrsra—F MOTOR POWER SUPPLY CORD
1-18 538109000 1= rFryva-F GATE POWER SUPPLY CORD
1-19 538110000 1|PER— F PER CORD
1-20 511949000 2idaFvva RUBBER BUSH
1-21 S00554000 | 16|¢#— k6NsS SUPPORT, 6NS
1-22 S38111000 1|9~ h6S SUPPORT 65
1-23 0A4300605 4]+ F+~NH 2 23K6DA SCREW, PAN {S/P WASHER) M3X6
1-24 150357001 MHa-ro52713 CORD CLAMP, 13-L
1-25 509141000 2[a—-ro52 7160 CORD CLAMP, 16-L
1-26 008400604 12|+ b5 X 04X6 SCREW, TRUSS M4X6
1-27 538116000 WD FE FRAGMENT PROTECTOR NET
1-29 S42232001 HArsFamenLrz EXPANSION CIRCUIT BOARD ASSY
1-30 S42235000 1S Fn—2 R HARNESS
1-31 S40620000 IEFAMA NI, S X CIRCUIT BOARD SET PLATE
1-32 0A4400605 6| +F <42 34X6DA SCREW, PAN (5/P WASHER) M4X6
10 538131000 1|PROME—45 7 2 PROM MOTOR ASSY
10-1 S38143000 1|cMosESI2Z7C512 CMOSLSI27C512
11 228475000 Bl o/l K1.9X80 FASTENING BAND, 1.9X80
12 516568000 13 %7 23191-03R1 CONNECTOR (3191-03R1)
118-X34-502
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N2 .

==~ bR=JIA v 7 ZEF/ Control box mechanism / Schaltkasten / Mécanisme du
boftier de contréle / Mecanismo de la caja de controles

<I7— R BxA>
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N2, a2 kO — IRy 7 ZABA{E / Control box mechanism / Schaltkasten / Mécanisme du boftier de contréle /
Mecanismo de |a caia de controles

REF.NO. CODE QTY ErAq NAME OF PARTS

<I7-.RE. QxA> <For pneumatic type,inner clamping device,
stepping foot>

<H -y 7 XV 7Y 3 434A3 7 [FOR POWER SUPPLY BOX ASSY (434A) >

<H w7 AT 3 434C
<Y -V 7415V, 380V/TH

<Ky U AT I 434E
<Y >V ) 400V/THREE-PHASE

<Hw 7 AT I 434F
< % %/ 77 230V/SINGLE-PHASE 230V >

< 2/ 77 200V,220V/THREE-PHASE 200V,220V >

REE-PHASE 415V, 380V >

1,€2 = 7 /FOR POWER SUPPLY BOX ASSY {434C1}, (434C2) >

2-1 538112001 1FdFrswria POWER SUPPLY SW ASSY (A)

3-1 538121000 TE—g4—FNos MOTOR CABLE

4-1 538123000 1AaCINTO 2757 2 ACIN CONNECTOR ASSY

<Ky P AV %7 I 43483 7 /FORPOWER SUPPLY BOX ASSY (434B)>

< Z 2V 77 100V/SINGLE-PHASE 100V >

2-2 538114000 1| 7475w 3B POWER SUPPLY SW ASSY (B)

3-1 538121000 E—s5r—-T073 MOTOR CABLE :

4-2 538124000 1N H b3 ABT 3 CONVERTION TRANSFORMER (B) ASSY
5 052501205 4|+~ R E F5X12 SCREW, PAN (5/P WASHER) M5X12
6 021500205 4(223 5+ b5 NUT, 2 M5

7 025050235 4S5 HHFFL75 WASHER, PLAINM 5

<Ry AV )77 1 434D 7 /FOR POWER SUPPLY BOX ASSY (434D) >
<A Y/ 7220V, 230V/SINGLE-PHASE 220V, 230V >

2-3 $38117000 HWFerswaic POWER SUPPLY SW ASSY (C)

341 538121000 HE-S5-FNsz MOTOR CABLE

4-3 $38127000 LR I - Y o -3 CONVERTION TRANSFORMER {C) ASSY
5 052501205 41+~ R EF5X12 SCREW, PAN (5/P WASHER) M5X12

6 021500205 41223+ b5 NUT, 2 M5

7 025050235 4| FHAFIIS WASHER, PLAIN M 5

400V >

3 77 /FOR POWER SUPPLY BOX ASSY (434E) >

2-4 538112002 [ 1|F>Frswy iA POWER SUPPLY SW ASSY (A)
341 538121000 HNE—%F5-FN7x MOTOR CABLE
4-1 538123000 Tacna 2o 27 3 ACIN CONNECTOR ASSY

= 77 /FOR POWER SUPPLY BOX ASSY (434F) >

2-5 538120000 1= rmz—rE POWER SUPPLY IN CORD (E)

3-2 $38122000 1F®F—%4r—FNWET 3 MOTOR CABLE (E) ASSY

4-3 538127000 Mnvh b5 2072 CONVERTION TRANSFORMER (C) ASSY
5 052501205 A4l NN RET5X12 SCREW, PAN (5/B WASHER) M5X12

6 021500205 4122+ Y b5 NUT,2M5

7 025050235 45 HFHXFIIS WASHER, PLAIN M 5

2-6 S41198000 1|F+#»INa— FF POVWER SUPPLY IN CORD (F)
3-2 $38122000 1|F=—a2r—-FIEv 3 MOTOR CABLE (E) ASSY
4-1 $38123000 1|ACINO 2227 3 ACIN CONNECTOR ASSY
F o & L POWER SOURCE J— KF/CODE EAA NAME OF PARTS
# v/ 7 /THREE-PHASE Ay AU R POWERSUPPLY
200V,220V 542201009 434A BOX ASSY (434A)
2 > 77 SINGLE-PHASE Ry Z AU o 2 POWER SUPPLY
100V 542202009 434B BOX ASSY (434B)
>/ D THREE-PHASE TR A S iy By B POWER SUPPLY
415V 542203009 434C1 BOX ASSY (434C1)
i v ) [)THREE-PHASE Ry A0 R POWERSUPPLY
380V 542204009 434C2 BOX ASSY (434C2)
# 2 Y SINGLE-PHASE FwZAUDT 3 POWER SUPPLY
220V, 230V 542205009 434D BOX ASSY (434D)
> 7 /THREE-PHASE T2 2R POWER SUPPLY
400V 542206009 434E BOX ASSY (434E)
# v 9 SINGLE-PHASE R A SV Iy A3 POWER SUPPLY
230V 542207009 434F BOX ASSY (434F)
TI8-X34.502 :
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P. Z2[ERGR / Air pressure mechanism / Luftdruck / Mécanisme de la pression d'air / Mecanismo
de la presion de aire

<R&R>
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<MRA>

118-X34-514
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. ZZ[ERA{R / Air pressure mechanism / Luftdruck / Mécanisme de la pression d'air / Mecanismo
de la presién de aire

REF.NO. CODE Q'TY B Aa NAME OF PARTS RV
<I7-. K. MxHE> < For pneumatic type, inner clamping device,
stepping foot>

4 508178000 2|75 FUr-4 BRANCH, UY-4

5 504897000 217574 PLUG,4

6 528730000 Alz7—Fa1-7 AIRTUBE (L=930)

8 031553202 2| vIEZ 3 U55%32 WOOD SCREW, ROUND M5.5X32

9 228475000 3|4y 730 F1.9X80 FASTENING BAND, 1.9X80

10 149796001 | 1V Tak-2nFTV% ________| AIRTUBEWITH CONNECTOR _______________
<FEH> <For inner clamping device>

1 542010001 1NZ7—z2z=y o2 AIR UBIT ASSY

1-1 542011001 IREAY Ol VAR o IVALVE SET PLATE

1-2 542012001 171 —-L¥aL-2% FILTER REGULATOR

1-3 509231000 N EP ZAV A Y] BALL VALVE, 1/4

1-4 509228000 1M1=y 7n NIPPLE

1-5 $42013001 L FAY w3 3 VALVE ASSY, 3

1-5-1 $39116000 3|/ FvQz11518-5 VALVE, VQZ11515-5

1-5-2 140682001 sy SILENCER

1-5-3 153274001 2l18bh CAP, 1/8

1-6 018503036 2|7 FHF I F5X30 BOLT, SOCKET M5X30

1-7 028050246 2|1z Hz2-5 WASHER, SPRING 2-5

1-8 512165000 He¥zr—%-— REGULATOR

1-9 511426000 2z = aMm5 ELBOW UNION, 4M5

1-10 018400836 2|7 FF I haxXs BOLT, SOCKET M4X38

1-11 028040246 2|13 H 324 WASHER, SPRING 2-4

1-12 025040236 2l ¥HxFI4 WASHER, PLAINM 4

1-13 $31771000 1z 7P—%=2—Fax100 AIR TUBE (L = 100)

A— 5287300004 2|Tr-F2-7 ___________|’ AIRTUBE(L=930) ________________
<I7-FA> < For pneumatic type>

2 542015001 ] E e B N A AIR UNIT ASSY

2-1 542011001 1 5nFrUviragsz WALVE SET PLATE

2-2 542012001 N7t re—-LFIL-% FILTER REGULATOR

2-3 509231000 1| # i F1a BALL VALVE, 1/4

2-4 $09228000 Neort=zvFi NIPPLE

2-5 542016001 1inFa2e 2 VALVE ASSY, 2

2-5-1 $39116000 2150 FvqQz11515-5 VALVE, VQZ1151S-5

2-5-2 140682001 LR P SILENCER

2-5-3 153274001 2j1sbAE CAP, 1/8

26 018503036 2|7+ L b 5X30 BOLT, SOCKET M5X30

27 028050246 | 2ix¥#*25 _________...| WASHER,SPRING2-5___ ] .
<MxfE> < For stepping foot>

3 543908001 1z7—2=Y o3 AIR UNIT ASSY

3-1 $42011001 AT RV o IVALVE SET PLATE

3-2 $42012001 Hotna—-L¥zL -2 FILTER REGULATOR

33 $09231000 1|#E =Ty BALL VALVE, 1/4

3-4 509228000 Hror=vFu NIPPLE

35 542013001 157373 VALVE ASSY, 3

3-5-1 539116000 3|70 FvQzI11518-5 VALVE, VQZ11515-5

3-5-2 140682001 YLy SILENCER

3-5-3 153274001 2lBk At CAP, 1/8

3-6 018503036 2|7 FF I F5X30 BOLT, SOCKET M5X30

3-7 028050246 21 FH F2-5 WASHER, SPRING 2-5

11 S46147000 T 7F2—74%1100-1 AIR TUBE

12 546148000 HEI7F2~74X1100-2 AIRTUBE

118-X34-514
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gung /Mécanisme de

ntation électrique / Mecanismo del equipo de alimentacién de

pply equipment mechanism / Stromversor

I'equipment en alime
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Q. T|ix 5RA1% / Power supply equipment mechanism / Stromversorgung / Mécanisme de |'equipment en
alimentation électrique / Mecanismo del equipo de alimentacién de corriente
REF.NO. CODE QTY B XA NAME OF PARTS RM

1 $38134000 e 2E—5X73 PULSE MOTOR ASSY, X

2 $38136100 1|5 AE-RYZ 3 PULSE MOTOR ASSY, Y

4 552907000 2|3~ ERiL&#10 CORD HOLDER, 10N

5 0A5401006 2|F A0 FEZax10 SCREW, PAN (S/P WASHER) M4X10

7 062300412 4l+~13x4 SCREW, PAN M3X4

9 552907000 2|0— FRAFE#10 CORD HOLDER, 10N

10 0A5401006 2|F~a R FEZ4x10 SCREW, PAN (S/P WASHER) M4X10

1 152969001 20— FHHYITAR CORD SUPPORT

12 062670512 2|+~ 3357-40%5 SCREW, PAN SM3.57-40X5

15 538148000 17—zt GROUND WIRE, 1

17 052400806 x2S 4x8 SCREW, PAN (S/P WASHER) M4X8

22 155055001 4|7+ ib 4x45 BOLT, SOCKET M4X45

23 018403022 4|7+ F 1 b+ 4x30 BOLT, SOCKET M4X30

24 510243000 1|F 1> %7 TNK3N CORD HOLDER, NK-3N

25 ). 062670612 |  1[3~3357:806 .| SCREW,PANSM3.57-40X6__________ . _____] .
<BRLH > < For solenoid type >

6 $38137000 b FReyy HEAD SENSOR ASSY

6-1 $38138000 NFF et tXN—-% R HOME POSITION SENSOR HARNESS, X

6-2 $38139000 1w Frbrdyn—3x HOME POSITION SENSOR HARMESS, Y

6-3 538140000 14T erHn—%2 SEWING CLAMP SENSOR HARNESS

8 062300412 2|+ ~a3xa SCREW, PAN M3X4

13-1 $38142100 MER DAV E PRESSER SOLENOID ASSY

13-2 538144100 N rFUVLIAFRSE THREAD TRIMMER SOLENOID ASSY

13-3 $38146000 113 % 4 #3191-04R CONNECTOR, 3191-04R

13-4 $38147000 tHv—vFz2—75 MARK TUBE, 5

14 004501003 4| +#3>35X10 SCREW, FLAT M5X10

33 $32110109 1EMOY 75w 3 EM-LOCK SWITCH ASSY

35 $38054000 1{EMSW/A— & EM-SWITCH HARNESS

36 062710812 2|+ ~1476-32X8 SCREW, PAN SM4.76-32X8

37 510243000 2102752 FNK-3N CORD HOLDER, NK-3N

s ______| 060670612 | _ 2\/tf > K3sraoxe | SCREW,BINDSM3.57:40X6 _______________
<L7—. REA> < For pneumatic type, inner clamping

device>

7] 542238000 e deoHrF—4 3 HEAD SENSOR ASSY, AIR

6-1 $38138000 HWWrvFrterdxn—x2R HOME POSITION SENSOR HARNESS, X

6-2 $38139000 HFeFortyn—%2 HOME POSITION SENSOR HARNESS, Y

13-2 538144100 RSN VIPE S ] THREAD TRIMMER SOLENOID ASSY

13-3 $38146000 113 %% #£3191-04R CONNECTOR, 3191-04R

13-4 $38147000 Nw—495F2~75 MARK TUBE, 5

18 $42239051 a1 pns3rvbs1F93 THREAD WIPER SOLENOID ASSY

19 062300616 4|+~am3xe SCREW, PAN M3X6

20 $23798000 A1V FEMOY STV H EM-SWITCH WITH LOCK

21 542228000 1|EMSW/A— % ZA EM-SWITCH HARNESS, A

34 $37057001 1EMA A Y FANR—H3 EM SWITCH SPACER, 3

37 525664000 2|3-FHRLIT#6 CORD HOLDER, 6N

38 | 060670612 | _ 2|si1x rasraoxe | SCREW,BINDSM3.57-40X6 -
<MxHA> <For stepping foot>

6 42238000 | 1|t HIF-—73 HEAD SENSOR ASSY, AIR

6-1 538138000 1Fesrtdxn—32 HOME POSITION SENSOR HARNESS, X

6-2 538139000 15rerrveyn—22 HOME POSITION SENSOR HARNESS, Y

13-2 $38144100 HrrxUvL /AR T3 THREAD TRIMMER SOLENQID ASSY

13-3 $38146000 1{3 %% #3191-04R CONNECTOR, 3191-04R

13-4 $38147000 1|7x—9F2-7s MARK TUBE, 5

19 062300616 4[+~am3xe SCREW, PAN M3X6

20 $23798000 121y FEMOY 7Y % EM-SWITCH WITH LOCK

21 $42228000 T{EMSWA — 2 Z A EM-SWITCH HARNESS, A

26 541202051 e bnz4vbs187% THREAD WIPER SOLENOQID ASSY

27 062300412 2{#~N33%X4 SCREW, PAN M3X4

34 $37057001 1em2 10 F2x—43 EM SWITCH SPACER, 3

37 525664000 4la-rRA¥#s CORD HOLDER, 6N

38 060670612 4|51 v ¥ 357-40X6 SCREW, BIND 5M3.57-40X6

118-X34-515
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Q.

TEAFEIR / Power supply equipment mechanism / Stromversorgung / Mécanisme de
I'equipment en alimentation électrique / Mecanismo del equipo de alimentacién de
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Q. 'EIFEIR/Powersupply equipment mechanism/Stromversorgung / Mécanisme de
I'equipment en alimentation électrique / Mecanismo del equipo de alimentacién de
corriente

REF.NO. CODE  [ao7v ELAq NAME OF PARTS RV
"t Fuasit—-u" “Qption parts”
30 538048009 1opky 7243 OP BOX ASSY
30-1 $38051000 1HOPH /S04 X OP PCB ASSY
30-1-1 $38056000 31SWIB-15LMP2 KEY PAD SWITCH, JB-15LMP2
30-2 538053000 1OPEYZ AN~ R OP BOX HARNESS
31 500480000 | 2{a— K& HZ#5 CORD HOLDER, 5N
32 062681012 | 3| ~20437-30x10 SCREW, PAN SM4.37-40X10
41 542024009 ToPEY 7R Y V14 OP BOX SET PLATE
42 060671212 |  2{/51 > K357-40X12 SCREW, BIND SM3.57X12
43 533086001 3|+ ~Nz357-4003.5 SCREW, PAN SM3.57-40X3.5
118-X34-515
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R. 71 > b+ ZEAREAR / Printed circuit board mechanism / Leiterplatten / Circuits imprimés /

Tableros de circuitos impresos

118-X34-518

S. ByHBRER /Power table / Motorgestell / Mécanisme du plateau de la machine / Mecanismo

de la mesa de la maquina

53
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R. 77U > ~EARESR / Printed circuit board mechanism / Leiterplatten / Circuits imprimés /

Tableros de circuitos impresos '
REF.NO. CODE |qQTy B XA NAME OF PARTS |
1 538151001 LI EE 7L FAWE, ] MAIN PCB ASSY
1-1 $38154000 4 |BIRICSLAA3S0 BIP IC, SLA4390
1-2 S$38155000 3|MOSFET25K1306 MOS FET, 25K1306
1-3 $38164000 6| MOSFET25K1937 MOQOSFET25K 1937
1-4 $33849000 8(FRD7 - DBLD2OVY FRD ARRAY D8LD20U
1-5 U32744000 1|DIPSWDSS708 DIP SWITCH:DSS708
1-6 0A4301005 | 27}++~N¥%2 13X10DA SCREW, PAN (5/P WASHER) M3X10
118-X34-518

S. EvH &M% / Power table / Motorgestell / Mécanisme du plateau de la machine / Mecanismo
de la mesa de la maquina

REF.NQ. CODE Q'TY B X NAME OF PARTS RV
1 538191000 1|E—~ %2 EMDBHO.4KWY 3 MOTOR ASSY, EMDBH 0.4KW
2 $10405100 1fE~nf3vE—2% TOTALLY ENCLOSED 3-PHASE MOTCR
118-X34-652
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T1.

EEIRBI1% / Foot switch pedal mechanism / FuBbetatigung / Mécanisme de la pédale /
Mecanismo del pedal

55
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T1. EEREEMR / Foot switch pedal mechanism / FuBbetatigung / Mécanisme de la pédale /

Mecanismo del pedal

REF.NO. CODE |qQTY B o NAME OF PARTS Y |
1 $38057101 12827V hsweY h 2-STAGE FOOT SWITCH SET
1-1 $38165101 12827y bsw 3 2-STAGE FOOT SWITCH ASSY
1-1-1 S38166000 [ 1|7y r~ai 44 FOOT PEDAL STAND
1-1-2 $38167001 1|24 L swEs 2-STAGE SWITCH PIN
1-1-3 048060142 | 1|rx2vs 350 RETAINING RING, C6
1-1-4 025060236 | 1|esvrzzrame WASHER, PLAIN M 6
1-1-5 538168001 1ryrasnz SPRING
1-1-6 538169101 7Y rswe s 4B FOOT SW SUPPORT PLATE, B
1-1-7 004400803 | 2|+#5xaxs SCREW, FLAT M4X8
1-1-8 $38170001 7y gz FOOT PEDAL SPRING
1-1-9 $38171000 | 1|7v rswh—zz43 FOOT SW HARNESS ASSY
1-1-9-1 $38172000 | 1|7 pswin—2zx FOOT SW HARNESS
1-1-9-2 S36260000 | = 2|21 vFuxEL ks SWITCH PIN BUTTON, VX
1-1-10 062302506 | 2|+~33x2s SCREW, PAN M3X25
1-1-11 228475000 | 2|4 v 25 k1.9x80 FASTENING BAND, 1.9X80
1-1-12 $38174000 [ 1{7v r~a FOOT PEDAL
1-1-13 $38175001 1~grkTr 4 PEDAL PROTECTION PLATE
1-1-14 $38176001 XY FA 4Tz SWITCH SPRING
1-1-15 002300403 | 2|++~73x4 SCREW, PAN M3X4
1-1-16 028030246 | 2|/sz¥ #2023 WASHER, SPRING 2-3
1-1-17 025030236 | 2|eS5¥HzxF1m3 WASHER, PLAIN M 3
1-1-18 $38177001 17y rxgnvy FOOT PEDAL SHAFT
1-1-19 048050346 | 2|+ x 7es RETAINING RING, ES
1-1-20 052400606 | 1|3 ~2/%% k5 ax6 SCREW, PAN (S/P WASHER) M4X6
1-1-21 117936001 | 2|5at>o94 RUBBER CAP, 9.4
1-1-22 S38180000 |  1{3% 2 %172169-1 CONNECTOR, 172169-1
1-1-23 $36682000 | 1|z2s4%xvy> CONNECTOR CAP
1-1-24 538059000 | 1|4 0% kNG7OF RUBBER CAP, NG79F
1-2 $38178101 179 hswo siraa FOOT SW SUPPORT PLATE, A
1-3 538179101 7Y rswesq e FOOT SW SUPPORT PLATE, C
1-4 018082536 | 2|7+ % rax2s BOLT, SOCKET M8X25
1-5 028080246 | 2|/sx+#Hx08 WASHER, SPRING 2-8
1-6 025080236 | 2|e>¥Hzzrams WASHER, PLAIN M 8
1-7 018501036 | 2|7+ % k5x10 BOLT, SOCKET M5X10
1-8 028050246 | 2{/s2+¥#3x25 WASHER, SPRING 2-5
1-9 025050236 | 2|eS##Hzxzams WASHER, PLAIN M 5
1-10 018401236 |  2|7+#n kax12 BOLT, SOCKET M4X 12
1-11 028040246 | 2|/ x¥Hz24 WASHER, SPRING 2-4
1-12 025040236 | 2les¥#Hx7z2ma WASHER, PLAIN M 4
118-X34-651
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T2. FEHRESFR / Foot switch pedal mechanism /FuBbetatigung / Mécanisme de la pédale /
Mecanismo del pedal

2-160 2-11 2-12

|4 S

118-X34-651
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T2. #EHRRAMR /Foot switch pedal mechanism / FuBbetatigung / Mécanisme de la pédale /
Mecanismo del pedal

REF.NO. CODE Q'TY Bl NAME OF PARTS RA
2 538058101 1z ey r 2-PEDAL FOOT SWSET
2-1 $38027101 12l eIy 3 2-PEDAL FOOT SW ASSY
2-1-1 538166000 21TV IREILEA FOOT PEDAL STAND
2-1-2 538169101 2[7V rSWL U1 428 FOOT SW SUPPORT PLATE (B)
2-1-3 004400803 4| +4 5 28X8 SCREW, FLAT M4X8
2-1-4 $38170001 2|79 hRAFNZ FOOT PEDALSPRING
2-1-5 $38029000 22TV FSWA—F A7 3 2-PEDAL FOOT SW HARNESS ASSY
2-1-5-1 $38030000 2012027 FSWAHA~Z R 2-PEDAL FOOT SW HARNESS
2-1-5-2 $36260000 2|Z U FVXE L Hz SWITCH (VX) PIN BUTTON
2-1-6 062301205 41+ ~NT3X12 SCREW, PAN M3X12
2-1-7 228475000 | 10|4 v w232 F1.9X80 BINDER
2-1-8 $38174000 2179 pRAEN FOOT PEDAL
2-1-9 538175001 2|~k TT A PEDAL PROTECTION PLATE
2-1-10 538176001 2RV FAYTINR SWITCH SPRING
2-1-11 002300403 4|4+ ~N23X4 SCREW, PAN M3X4
2-1-12 028030246 4l Hx23 WASHER, SPRING 2-3
2-1-13 025030236 Al HFHEZF2153 WASHER, PLAINM 3
2-1-14 $38177001 217V A RENT Y FOOT PEDAL SHAFT
2-1-15 048050346 41+ 2 TE5 RETAINING RING, E5
2-1-186 052400606 27NN RESExX6 SCREW, PAN (S/P WASHER) M4X6
2-1-17 117936001 BlA95+> OlLcaP
2-1-18 538180000 1| 3%y #172169-1 CONNECTOR 172169-1
2-1-19 536682000 BEEEE = A CONNECTOR CAP
2-1-21 538059000 2|7 0%y kNG79F GROMMET NG79F
2-2 $38178101 2|17V rSwWL IS EA FOOT SW SUPPORT PLATE (A)
2-3 538179101 2|7V RswWi ¥ RC FOOT SW SUPPORT PLATE (C)
2-4 018082536 4|7 I +8x2es BOLT, SOCKET M8X25
2-5 028080246 A rHHx28 WASHER, SPRING 2-8
2-6 025080236 AEeSEHZFaI8 WASHER, PLAIN M 8
2-7 418501036 4|7 F+ K k5X10 BOLT, SOCKET M5X10
2-8 028050246 4|2 H 325 WASHER, SPRING 2-5
2-9 025050236 HeSHHzrFag—s5 WASHER, PLAIN M 5
2-10 018401236 4|7 HHE Ik ax12 BOLT, SOCKET M4X12
2-11 028040246 4z ¥ H 224 WASHER, SPRING 2-4
2-12 025040236 dlesHFHEFaIYg WASHER, PLAIN M 4
118-X34-651
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gung/Mécanisme de la pédale /

PEHRBIER / Foot switch pedal mechanism / FuBbetati

T3.

Mecanismo del pedal

3-1-12

3-1-19
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T3. BX4REI1R / Foot switch pedal mechanism / FuBbetétigung / Mécanisme de la pédale /
Mecanismo del pedal

REF.NO. CODE QTY bl X NAME OF PARTS RV
3 $42256001 Tzl 7y R3swWiY b 2-FOOT SWITCH SET, 3
3-1 542257001 1227V F3sWT 2 2-FOOT SWITCH ASSY, 3
3-1-1 $38166000 27V b RELSA FOOT PEDALSTAND
3-1-2 538167001 1|24 sWE > 2-STAGE SWITCHPIN
3-1-3 048060142 1{bPATT232C6 RETAINING RING, Cb
3-1-4 025060236 NMeESHHXFLI6 WASHER, PLAIN M 6
3-1-5 538168001 1|7y a9z SPRING
3-1-6 $38169101 2|7 bSWI T 1 5B FOOT SW SUPPORT PLATE, B
3-1-7 004400803 4|+ 45 2 4xs SCREW, FLAT M4X8
3-1-8 538170001 pAEAE AL RT3 FOOT PEDAL SPRING
319 542259000 T2l 7Y RF3SWIA— AT R 2-FOQT SW HARNESS ASSY, 3
3-1-9-1 $42258000 T2 2 7Y F3SW/IA—2 R 2-FOOT SW HARNESS, 3
3-1-9-2 $36260000 3| AT YFUXELER L SWITCH PIN BUTTON, VX
3-1-10 062301205 2l~a3x12 SCREW, PAN M3X12
3-1-11 228475000 | 10|4# v v 25 F1.9%80 FASTENING BAND, 1.9X80
3-1-12 $38174000 |- 2|7V r~4n FOOT PEDAL
3-1-13 S$38175001 AT U1V B I PEDAL PROTECTION PLATE
3-1-14 538176001 2121V FHH IR SWITCH SPRING
3-1-15 002300403 4| +F~73x4 SCREW, PAN M3X4
3-1-16 028030246 Al HAir2a WASHER, SPRING 2-3
3-1-17 025030236 AEsHHZIFIYS WASHER, PLAIN M 3
3-1-18 $38177001 2oy rmagnsy FOOT PEDALSHAFT
3-1-19 048050346 4}~ A 7E5 RETAINING RING, E5
3-1-20 052400606 21+ RO RES4X6 SCREW, PAN (S/P WASHER) M4X6
3-1-21 117936001 8l94t>94 RUBBER CAP, 9.4
3-1-22 $38180000 1ax7 21721691 CONNECTOR, 172169-1
3-1-23 538060000 1|32 45%v%U718X19 CONNECTOR CAP, 18X19
3-1-24 538059000 2|90 47 bNG79F RUBBER CAP, NG79F
3-1-25 062302506 21+ ~33X25 SCREW, PAN M3X25
3-2 538178101 2179 bSWL AL AA FOOT SW SUPPORT PLATE, A
3-3 538179101 2{7 bW U RC FOOT SW SUPPORT PLATE, C
3-4 (18082536 4|7+ FE Ik 8xX25 BOLT, SOCKET M8X25
3-5 028080246 411z H 228 WASHER, SPRING 2-8
3-6 025080236 AleSHHEF18 WASHER, PLAINM 8
3-7 018501036 417+ KL h5X10 BOLT, SOCKET M5X10
3-8 028050246 411329 H %25 WASHER, SPRING 2-5
3-9 025050236 4|5 HFHEFIYS WASHER, PLAIN M 5
3-10 018401236 4|7+ FHI b ax12 BOLT, SOCKET M4X12
3-11 028040246 4 FHxz-4 WASHER, SPRING 2-4
3-12 025040236 AleSHYHEFLY4 WASHER, PLAIN M 4
118-X34-651
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U. (TR ERR / Attachment set/ Anbausatz / Jeu d’accessoires / Juego de fijacién

61

118-X34-940




U. fTREERIfR / Attachment set/ Anbausatz / Jeu d’accessoires / Juego de fijacién

REF.NO. CODE |QTY £ XA NAME OF PARTS RMVY
2 543910001 LR FAVE RV 5 SV N INNER CLAMP DEVICE SET
2-1 $42007001 1A9ET75 4% 3434 WORK CLAMP CRANK ASSY, 434E
2-1-1 512634009 AT oS 2RAHA WORK CLAMP CRANK HOLDER, A
2-1-2 S42008001 HWavrzrsoom048 WORK CLAMP HOLDER, B
2-1-3 S42019001 LAV RN B g REVERSE CYLINDER BASE
2-1-4 018301236 2|7+ FI b 3x12 BOLT, SOCKET M3X12
2-1-5 018300836 2|7+ £ F3x8 BOLT, SOCKET M3X8
2-1-6 S05665001 NAHIIS291A WORK CLAMP CRANK, LA
2-1-7 154235001 LAY PS4 REVERSE GEAR
2-1-8 154236001 1 Fsysy REVERSE RACK
2-1-9 145087001 1heFofoix WASHER
2-1-10 149831101 TFa<sYxh 423318 SET SCREW, SM3.18
2-1-11 154237001 1| Zr5F04L WORK CLAMP PLATE HOLDER, L
2-1-12 025350132 TfeSH43x>an WASHER, PLAINS 3.5
2-1-13 100242003 i A% 357 SCREW, SM3.57
2-1-14 542020001 1|nesFoay REVERSE ROD
2-1-15 $12639001 1R TAVP L VRBP4 REVERSE CYLINDER
2-1-16 512642009 2{ P #+EJ }3X35 BOLT, SOCKET M3X35
2-1-17 542021001 1Ine s Toyxs REVERSE SHAFT JOINT
2-1-18 018300836 7% b3xs BOLT, SOCKET M3X8
2-1-19 018300836 1|7+ 4K +3x8 BOLT, SOCKET M3X8
2-1-20 017501216 1{H0 p5X12 BOLT, M5X12
2-1-21 021500216 2o 2+ ks NUT, 2 M5
2-1-22 518415101 2Inh—T72=%#>Qams HALF UNICN, QamMs
2.2 S42009001 Y bABTFEF 52 OUTTER WORK CLAMP
2-3 154256101 HER 2T - 2wk SV, F WORK CLAMP BLANK, A
2-4 117291002 21> %318 SCREW, FLATSM3.18
2-5 154252001 HrF¥A 4L POSITIONING PLATE, L
2-6 154253001 MNeFXEAL %R POSITIONING PLATE, R
2-7 062670512 414 A T1357-40X5 SCREW, PAN SM3.57-40X5
2-8 025350332 AesHHEx4r35 WASHER, PLAINL 3.5
29 028350242 QI3 H 235 WASHER, SPRING 2-3.5
2-10 $43459001 1A2U1r82T509434m1 FEED PLATE BLANK, 434R1
2-1 546369000 I ZAV S AT B i -3 INNER CLAMP VALVE ASSY
2-11-1 $39116000 11780 FvQzZ11518-5 VALVE, VQZ1151S-5
2-12 $12165000 L ¥zl —2— REGULATOR
2-13 511426000 2|ThFEz=HaMS ELBOW UNION, 4M5
2-14 018400836 2|7FFENaxs BOLT, SOCKET M4X8
2-15 028040246 2{i Y Hixaa WASHER, SPRING 2-4
2-16 025040236 2le3¥HxFaya WASHER, PLAIN M 4
2-17 $31771000 1T 7—F2—F4x100 AIRTUBE (L = 100)
2-18 528730000 2{xP—Fz2-7F AIRTUBE (L =930)
2-19 228475000 3|4 a5 F1.9X80 FASTENING BAND, 1.9X80
118-X34-940
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Z . 1E5AE3R / Accessories / Zubehér / Accessoires / Accesorios
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© The details of included accessories are subject to change, .

@ Anderungen in der Aufstellung der Mitgelieferten Zubehare sind vorbehalten.
© Les détails des accessoires inclus sont sujets a des changements,

© Los detalles des log accesorios inclufdos pueden variar.
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7 . {tBSAEE{R / Accessories / Zubehdr / Accessoires / Accesorios

REF.NO. CODE QTY ErA NAME OF PARTS RM
1 $38037009 VIR, FACE, ] BELT COVER ASSY
1-1 $38038009 G FAT BELT COVER
1-2 104450109 1|dat8 RUBBER CAF, 8
2 117934009 1dat:135 RUBBERCAP, 135
3 062401006 1|#~2sx10 SCREW, PAN M4X10
4 538039109 I E X SITA R ] OIL PAN ASSY
4-1 $38040109 N EEPITAM, QIL PAN
4-2 154467001 1|/vr %y DUST OILER
4-3 037301215 2|vH~avEa3x12 TAPPING SCREW, PAN V M3X12
4-4 518093100 17 2 eEaxa WICK, 4X4 (L= 1100)
5 109714000 Sio¥ NAIL
6 114486002 BEVEE S OILER
7 $38041000 HNE=-27=-1 MOTOR PULLEY
8 105073001 1NFEIVEFAXT595 SET SCREW, SOCKET $M5.95
9 143882001 2|r Ty HEAD HINGE
10 014760622 2|7+ X2 U595 SET SCREW, SOCKET SM5.95
11 143910009 PR N Il =B L X e RUBBER CUSHION
12 109714000 AR RS NAIL
13 540417147 O~V Iy~ b M BELT, VM
14 122991001 HovorLK)240 ACCESSORY BAG
18-1 $10208001 HeEonnLy WASHER, MOVABLE KNIFE
18-2 $10208002 1SR EZAY P2 WASHER, MOVABLE KNIFE
18-3 S10208003 Hr kR WASHER, MOVABLE KNIFE
19 538045109 173573 HEAD REST ASSY
20 538043009 2ivv w3 CUSHION
21 109714000 2|7 % NAIL
22 114483002 I EUVE £ - Rl QILER ASSY
23 154702101 I EE#2-2 OIL TANK
24 S08030000 1l 22— x5AFB FUSE, SAFB
25 157219000 11# > E2—X5A-D FUSE, 5A
26 142443001 HaxIw2219%52 SCREW DRIVER, 1.9X52
27 118837001 1% ¥ v 7 43.4%70 SCREW DRIVER, 3.4X70
28 101572101 & ¥+755%X190 SCREW DRIVER, 5.5X190
29 107779001 1|z r59-6x7 WRENCH, 6X7
30 100887001 1279389 WRENCH, 8X9
31 107780001 1|R7sH10X12 WRENCH, 10X12
32 142721001 Y|eh 7 Hiry Arc+3 HEXAGONALWRENCH, 3
33 118064001 HenvHyR1874 HEXAGONALWRENCH, 4
34 502761209 NI haFEL7 32 COTTON STAND ASSY, 2
34-1 150189109 1734 vr COTTON STAND BASE
34-2 502791001 1|PEZ 7 O 150X150 PE. BAG, 150X150
34-3 S02773001 HFsHry bxday bk COTTON STAND BRACKET SCREW SET
34-3-1 062060806 2l+-~06x8 SCREW, PAN MbX8
34-3-2 031452206 3|7 TE745%22 WOOD SCREW, ROUND M4.5X22
34-3-3 S02774000 1|#Y 74 0A PE. BAG, A
34-4 150180001 2|95 Y5 SPOOL STAND BASE
345 150182000 2|1ZF -2 b SPOOL MAT
34-6 126863001 201RF=nsvo3a SPOOL CUSHION
34-7 540639001 = EFNAC av b AV A E 3 COLUMN PIPE WITH CAP
34-7-1 150174000 Hasaxvys COLUMN CAP
34.8 150173003 HaAS LI b COLUMN JOINT
349 $21798001 2I1AF =2 Tty SPOQOL SCREW SET
34-9-1 150179002 2|12 F - o SPOOL SHAFT, B
34-9-2 028050246 21132 ¥ H %25 WASHER, SPRING 2-5
34-9-3 021500106 212+ Y ks NUT, 1 M5
34-10 502778002 AT —ILFIL -2 SPOOLHOLDER, 2
34-11 $02786002 ALY ENL K= 32 THREAD HANGER ASSY, 2
34-11-1 502787002 1AL Y RN H—2 THREAD HANGER, 2
34-11-2 150183000 1 bayrnet—-aq THREAD HANGER BASE
118-X34-910
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| X
A Y. _
TH Y
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e beema
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® The details of included accessories are subject to change.
© Anderungen in der Aufstellung der Mitgelieferten Zubehére sind vorbehalten.
@ Les détails des accesseires inclus sont sujets a des changements.
@ Los detalles des los accesorios inclufdos pueden variar.
118-X34-910




Z. (HESER / Accessories / Zubehér / Accessoires / Accesorios

REF.NO. CODE QTY Eoxq NAME OF PARTS RV
34-11-3 142990001 2RV EFv L THREAD BUSH
34-12 150172003 I EEFNAT ovd COLUMN PIPE
34-13 540641001 AT -7 258Y bA SPOOL SCREW SET, A
34-13-1 021500106 411314 b5 NUT, 15
34-13-2 537038001 1|+ ~2k 5 #5x14 SCREW, PAN (P WASHER) M5X14
34-13-3 537038001 T|F~3k5¥5x14 | SCREW, PAN (P WASHER) M5X14
34-13-4 062501406 2|+~25x14 SCREW, PAN M5X14
34-13-5 $30302000 TR0 7403 PE. BAG, 70X70
34-14 502816000 1w bz CARTON
35 146256001 4|70 o8 h+ 9 CUSHION COLLAR
36 146255000 417 3 CUSHION
37 133740006 4(h 7 2 HI k6x70 BOLT, M6X70
38 025060336 4le>HHrd 16 WASHER, PLAINL 6
39 028060246 Az H 226 WASHER, SPRING 2-6
40 021060106 4l1a+v e NUT, 1 M6
41 200190001 5|1 2Fv 70 STAPLE
42 518633109 TN E~2H/8~ MOTOR COVER
43 032422003 |+ VTSR Z21X20 WOOD SCREW, ROUND MA4.1X20
44 116662003 3|1 A% WASHER
45 520137001 NE—g-—my0ai~ MOTOR BACK COVER
46 138444001 2| ~B2 1 F4X14 TAPTITE, PAN B M4X14
47 025040232 2les¥HrFame WASHER, PLAIN M 4
48 144226001 THWh2Fni- HEAD COVER
49 146256001 |2 iaArhryd CUSHION COLLAR
50 146255000 4| 7w i3 CUSHION
51 500617000 LA E S e A B RUBBER COLLAR
52 133740006 A7 7 2 F N k6X70 BOLT, M6X70
53 021060106 412+ tbs NUT, 1 M6
54 025060336 e Hx¥16 WASHER, PLAIN L 6
55 032461606 2{+ 7T NTY 2T45%16 WOOD SCREW, ROUND M4.5X16
56 538044001 MNervdex HINGE PRESSER
57 032422003 2|+ TILE T 2 TAAX20 WOOD SCREW, ROUND M4.1X20
58 S07783001 Hemo Ry zitt15 HEXAGONAL WRENCH, 1.5
73 541331001 1| FrarF—Uttsz TENSION PULLY ASSY WITH SCREW
73-1 152852101 HFeiarrF—Usrz TENSION PULLEY ASSY
73-1-1 048320242 1hx7P+amca2 RETAINING RING, C32
73-1-2 141860001 1A% P6.35 SCREW, 5M6.35
73-2 018081222 1|73 # 0 rex12 BOLT, SOCKET M8X 12
73-3 025080232 1EeZ¥HRFass8 WASHER, PLAIN M 8
73-4 028080242 i xv#Hz28 WASHER, SPRING 2-8
75 542248001 1IPROME £ ¥ 3X34%4 & PROM ASSY, CONTROL X34
751 $38143000 1{CMOSLSI27C512 CMOQOS LSI, 27C512
<E P> <Japan only>
16 159613051 o [
<Hid > < For export >
16 544633001 3|HELAN BOBBIN, LAN
[rmmm] [For medium materials]
<ERE. T7-H> < For solenoid type, pneumatic type >
17 107415416 122N UDPXS#16% 3 NEEDLE ASSY, DPX5 (#16)
<H&ERH> <For inner clamping device>
17 145646416 122 entppX17#164 2 NEEDLE ASSY, DPX17 (#16)
[Emmm] [For extra heavy materials]
17 537928419 112> nNUDPIINYI9Y 3 NEEDLE ASSY, DPX17NY (#19)
64 541222101 AVE LRSS Fd- NEDDLE BAR THREAD GUIDE, B
i - YA ST "Option parts”
15 S06706001 1PV =% B SILICONE OIL
118-X34-910
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{tHRBIEBSE—SE2R/DIFFERENT PARTS LIST/ZUBEHORLISTE/
LISTE DES PIECES ACCESSOIRES/LISTA DE PIEZAS ACCESSORIAS

a% B — et AR AR vy LBeNIL B
AR , Use FOR GENERAL CLOTHINGS FfOR DENIMS FOR SAFTY BELTS -
Part name )
EAAN /] gtCIRF EHARE &HUARL
Needle hole plate 510213-001 510212-101 525127-001
A FERE HEx A & AFERE chA" £ BIEHE
Inner rotary | Standard 152685-903 152687-902
hook assy :
—EE A E LATE#E FA K LBFEHE
Large $15662-991 ~ $15663-991
KA E KV EA AHEB
Large shuttle hook 152682-101 152686-101
KR T SI R AEi) 0B
Spring 154519-001 144588-001
E R KAFiEh RBFiEL FBFITRC
Tension spring 104525-001 107606-001 506548-001
RELr—248 | HHE FE 4~ 248A FEr— 2488
Bobbin case | Standard 159610-201 152690-301
assy
fBE RE L4 —ZHLA RE L — X4ELB
Large 515902-401 $15903-401
i R R FEB
Bobbin Standard 159613-051 154663-001
ZfEx FE L LAN FE LB
Large $44633-001 515666-001
SHERERA stEEREAB
BHERRA SRR AE 152890-001 154664-001
Need|e bar thread guide $41222-101 $02438-001(f61 % ) 502439-001(H1x )
&t | DPX5#16 DPX17#19 DPX17#25
Needle 107415-016 $37928-019 145646-025
B8R BHFI LA 23 LESk |
Movable knife $40934-001 $10205-001
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#5| /INDEX/VERZEICHNIS
/INDEX/INDICE

CODE REF.NO. |Pagd CODE REF.NO. Pagé CODE REF.NO. Pagd
$00480000 |Q - 31 52 S10058001 |[C4 - 46-7-6 14 $15667001 |E - 24-1-3 22
500554000 |N1 - 1-21 40 $10091101 fA - 32 2 $15902401 [E - 24-1 22

N2 - 1-21 44 $10103001 [D1 - 26 18 $15903401 |E - 24-1 22
$00617000 {Z - 51 66 $10111101 |D2 - 51 20 $16074101 |E - 24-1-1 22
$00705001 ) -47 32 $10112001 |D2 - 52 20 $16075101 | - 24-1-1 22
500926201 |[K - 15 34 $10113101 |D2 - 53 20 $16492101 [ -24-1-2 22
$01998001 |L -5 36 $10123001 |L - 36 36 E -24-1-2 22
$02269001 |8 -20-2 4 $10125009 D1 - 28 18 $16568000 [N1 - 12 40
$02354001 |1 -23 30 $10162201 |F - 15 24 N2 - 12 44
502427201 |[E - 14-1 22 510174000 |4 - 1-15 28 $17803001 |A -39 2
502428001 |E - 14-1-1 22 $10176000 |H -5 28 $17871101 |D2 -40 20
502429101 |E - 14-1-2 22 510189001 |} -18 30 518093100 [F -18 24
502438001 |G -25-3 26 $10195001 |J - 30 30 F -25 24
$02439001 |G -25-4 26 $10202101 ) - 41 30 2 -4-4 64
502445001 |a -37 2 $10205001 [} - 45-1 32 518415101 |U - 2-1-22 62
502652001 }J -6 30 $10208001 |1 - 46 30 C3 -46-6-19 12
$02654001 [} - 7-1 30 Z -18-1 64 C4 -46-7-13-22 | 14
$02761208 [z -34 64 $10208002 |1 - 46 30 C4 -46-7-20 14
$02773001 [z -34-3 64 Z -18-2 64 $18633109 |z -42 66
502774000 {Z -34-3-3 64 $10208003 | - 46 30 $19662001 |D1 - 10 18
$02778002 |z -34-10 64 Z -18-3 64 $20137001 |z -45 66
502786002 |2 -34-11 64 $10209101 |1 -48 32 520164009 |A -28 2
502787002 |z -34-11-1 64 $10210101 |1 -49 32 $21527001 [F - 14 24
502791001 |z -34-2 64 $10211001 |J - 53-1 32 $21776001 {C3 - 46-6-7 12
$02816000 |2 -34-14 66 $10212101 ) -53-3 32 C4 -46-7-7 14
502877000 |E - 14-1-9 22 $10213001 |}  -53-5 32 $21798001 |z - 34-9 64
502907000 IN1 - 1-13 40 $10229101 fL  -20 36 $21875001 |k -17 34

N2 -1-13 44 §10239001 |L - 14 36 K -17 34
503677001 |D2 - 60 20 L -14 36 K -17 34
$03704002 |[E - 13 22 510243000 [Q -24 50 $23337009 [A - 16 2
$03800001 |C3 - 46-6-20 12 Q -37 50 §23377001 [C5 - 55-2 16

C4 - 46-7-21 14 $10371001 |[D2 - 55 20 $23378001 |C5 - 56-2 16
$03801101 [C3 - 46-6-22 12 $10372100 |D2 - 56 20 $23379001 |C5 -57-2 16

€4 -46-7-23 14 $10377101 |C3 - 46-6-3 12 $23741000 {L - 38-2 36
504897000 [P -5 48 C4 -46-7-3 14 523798000 jQ -20 50
$05665001 |U -2-1-6 62 $10378101 |C3 - 46-6-5 12 Q -20 50

C4 -46-7-13-6 | 14 C4 -46-7-5 14 $23836001 |1 -7 30
S06706001 |z -15 66 $10379001 [C3 - 46-6-17 12 $24729000 L - 40 36
$07333001 [F -2 24 C4 -46-7-18 14 $25127001 )]s -s53-8 32
$07456000 |[F -3 24 $10380201 |C3 - 46-6-18 12 $25456001 [K - 26 34
$07512001 |J -25-2 30 C4 -46-7-19 14 K -26 34
$07783001 {z -58 66 $10405100 |5 -2 54 $27836001 |c5 -55-3 16
S08030000 |z -24 64 $10469001 |G - 18 26 $27837001 [C5 - 56-3 16

N1 -1-11-4 40 $10478000 [F - 10 24 $27838001 Jc5 -57-3 16

N2 -1-11-4 44 $11244001 |)  -52 32 $28730000|P -6 48
$08178000 [P -4 48 511426000 [P - 1-9 48 P -7 48
509043000 |F - 31 24 U -2-13 62 u -2-18 62

F -45 24 $11949000 N1 - 1-20 40 $29997001 |J -53-2 32
$09141000 |N1 -1-25 40 N2 -1-20 44 530033001 |J -21-3 30

N2 -1-25 44 $12165000 [P - 1-8 48 $30260002 N1 - 1-12-1 40
$09212001 |C1 -3-1 6 U -2-12 62 N2 - 1-12-1 44
$09228000 [P - 1-4 48 $12634009 JU - 2-1-1 62 $30260003 N1 - 1-12-2 40

P -2-4 48 C4 -46-7-13-1 | 14 N2 -1-12-2 44

P -34 48 $12639001 U - 2-1-15 62 $30280000 [N1 - 1-12-4 40
$09231000 [P - 1-3 48 C4 -46-7-13-15| 14 N2 -1-12-4 44

P -2-3 48 $12642009 |U - 2-1-16 62 $30302000 [Z -34-13-5 66

P -33 48 C4 -46-7-13-16 | 14 $30450001 ]} -53-7 32
$10038001 |B - 3-1 4 512668001 [K - 45 34 $30925001 |} -53-4 32
$10054001 |3 -46-6-2 12 $13385001 |K - 44 34 $30926001 |} -53-6 32

C4 -46-7-2 14 $13399001 [D2 - 59 20 $31006001 [L - 10 36
$10056001 |C3 -46-6-4 12 $15662991 {E - 22 22 $31012001 |D2 -49 20

C4 -46-7-4 14 $15663991 [E  -22 22 $31013001 |D2 - 50 20
$10058001 |C3 - 46-6-6 12 $15667001 |JE - 24-1-3 22 $31771000 fp - 1-13 48
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/INDEX / INDICE

CODE REF.NO. |Pagq CODE REFNO. |Pagq CODE REF.NO. |Page
§37771000 [U -2-17 62 $37974000 | D1 - 22 18 $38072201 M -1 38
31952001 |L -13 36 $37978051 {E -5 22 $38080001 [M -3 38
$32110109 |Q -33 50 $37979101 {E -8 22 $38082001 |M -4 38
$33251001 {D2 - 61 20 $37981051 [E -9 22 $38087009 N1 -1 40
$33849000 {R -1-4 54 $37983001 |F -6 24 $38088009 | N1 - 1-1 40
$34348001 {J -53-9 32 $37984000 |F - 17 24 N2 -1-1 44
$34844001 |A -20-1-1 2 $37985000 |F - 23-1 24 $38089009 | N1 - 1-2 40
534845001 |A -20-1-2 2 537986000 |F -24 24 N2 -1-2 44
$34982000 |F -36 24 $37987001 |F -28 24 $38090009 |N1 -1-3 40
$34983000 |F -34 24 $37988000 |F -29 24 N2 - 1-3 a4
34986000 |F - 11 24 $37991109 fH - 1-1 28 $38093000 | N1 - 1-4 40

F -35 24 $37992100 [H - 1-2 28 N2 - 1-4 44
536070001 [A -20-1-4 2 $37993000 |H -1-3 28 538094100 [N1 -1-6 40
$36071001 |A -20-1-3 2 $37994001 [H -1-5 28 N2 - 1-6 44
$36260000 |71 -1-1.9-2 | 56 $37995101 |H -1-6 28 $38095001 N1 - 1-11 40

T2 -2-1-5-2 | 58 $37996001 |H -1-8 28 N2 - 1-11 44

T3 -3-1-9-2 | 60 $37997001 |H -1-11 28 $38102001 |N1 - 1-12 40
536682000 |T1 -1-1-23 56 $37998001 {H -1-16 28 N2 - 1-12 44

T2 -2-1-19 58 $38001001 {J -1 30 $38104000 | N1 - 1-12-5 40
$36684001 |A -20 2 $38002101 {J -3 30 N2 -1-12-5 44
$36691001 |A - 20-1 2 $38003001 §J -8 30 538105000 | N1 - 1-14 40
$37038001 |z -34-13-2 | 66 $38004002 |J - 10 30 $38106000 | N1 - 1-15 40

Z -34-13-3 | 66 $38004003 |J - 10 30 N2 -1-15 44
$37057001 |Q -34 50 $38004004 |J - 10 30 $38107000 | N1 - 1-16 40

Q -34 50 $38005001 |J - 15 30 $38108000 [ N1 -1-17 40
$37147109 {K -50 34 $38006001 |1 -21 30 N2 -1-17 a4
$37148109 |K -52 34 $38007001 |J -21-1 30 $38109000 | N1 - 1-18 40
$37806109 |K -33 34 $38008001 |J - 25 30 N2 -1-18 44

K -33 34 $38009001 |J - 25-1 30 $38110000 | N1 -1-19 40
537877001 |k -19 34 $38010001 |J -29 30 N2 -1-19 44
$37915009 |A - 12 2 $38011001 |J -34 30 $38111000 | N1 -1-22 40
$37916109 |A -13 2 $38012001 |3 -40 30 N2 -1-22 44
$37917009 |A - 17-1 2 $38015001 |J -43 30 $38112001 | N1 -2-1 42
$37918009 |A - 17-1-1 2 $38016001 |J - 44 30 N2 - 2-1 46
$37919000 |A -17-1-2 2 $38023001 | K -1 34 $38112002 |N1 -2-4 42
537920009 |A -25 2 $38024001 |K -6 34 N2 -2-4 46
$37923001 |B - 1-1 4 $38025001 {K -7 34 $38113000 | N1 -2-6 42
$37925001 [B - 14-1 4 $38027101 |72 - 2-1 58 $38114000 | N1 -2-2 42
$37926001 |B -14-1-6 4 $38029000 | T2 -2-1-5 58 N2 -2-2 46
$37927000 |B -17 4 $38030000 | T2 -2-1-5-1 58 $38116000 | N1 - 1-27 40
$37928019 |B -24 4 $38031001 |L -1 | 36 N2 -1-27 44 |
$37928419 |z .17 66 $38032001 |L -3 36 $38117000 [ N1 -2-3 42
$37932001 {C1 -1-5 6 $38033001 |L -6 36 N2 -2-3 46

C1 -4-2 6 538035009 |B -8 4 $38120000 | N1 -2-5 42
$37933001 | C1 -1-6 6 $38037009 [z -1 64 N2 -2-5 46

C1 -4-3 6 $38038009 |2 - 1-1 64 $38121000 | N1 -3-1 42
$37934001 |C1 -2 6 $38039109 |Z -4 64 N1 -3-1 42
$37940001 |C1 - 22 6 $38040109 [z - 4-1 64 N1 -3-1 42
537942000 | C1 - 24 6 $38041000 |z -7 64 N1 -3-1 42
$37943000 [C1 - 25 6 538043009 [z -20 64 N2 -3-1 46
$§37944000 |C1 -26 6 $38044001 [z - 56 66 N2 -3-1 46
$37951001 |c2 -46-2-12 | 10 $38045109 |z - 19 64 N2 -3-1 46
$37961001 | D1 -1 18 $38048009 {Q -30 52 N2 -3-1 46
$37962101 | D1 -2 18 $38051000 {Q - 30-1 52 $38122000 | N1 -3-2 42
$37963101 [D1 -3 18 $38053000 | Q -30-2 52 N1 -3-2 42
$37964101 | D1 -4 18 $38054000 | Q - 35 50 N2 -3-2 46
$37965101 |D1 -5 18 $38056000 | Q -30-1-1 52 N2 -3-2 46
$37966101 {D1 -6 18 $38057101 |T1 -1 56 $38123000 | N1 -4-1 42
$37968001 | D1 -9 18 $38058101 |T2 -2 58 N1 -4-1 42
$37970050 | D1 -12 18 $38059000 | T1 -1-1-24 56 N1 - 4-1 42
$37971001 | D1 - 15 18 T2 -2-1-21 58 N2 -4-1 46
$37972101 | D1 -17 18 T3 -3-1-24 60 N2 -4-1 46
$37973101 | D1 - 19 18 $38060000 | T3 -3-1-23 60 N2 -4-1 46
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CODE REF.NO.  |Page CODE REF.NO. | Pags CODE REF.NO.  |Pagd
$38124000 | N1 -4-2 42 $38177001 |13 -3-1-18 60 542011001 [F - 1-1 48
N2 -4-2 46 538178101 [T1 - 1-2 56 P -2-1 48
$38127000 [ N1 -4-3 42 T2 -22 58 P -3-1 48
NT -4-3 42 T3 -3-2 60 $42012001 P - 1-2 48
N2 -4-3 46 $38179101 |T1 -1-3 56 P -2-2 48
N2 -4-3 46 T2 -2-3 58 P -3-2 48
$38131000 | N1 - 10 40 T3 -3-3 60 $42013001 [P -1-5 48
N2 -10 44 $38180000 {T1 - 1-1-22 56 P -3-5 48
$38134000 [Q -1 50 T2 -2-1-18 58 542015001 [P - 48
$38136100 |Q -2 50 T3 -3-1-22 60 $42016001 [P -2-5 48
$38137000 |Q -6 50 $38191000 s -1 54 $42017109 |[K - 27 34
$38138000 | Q - 6-1 50 $38200000 N1 - 1-11-1 40 §42018109 [K - 31 34
Q -6 50 N2 -1-11-1 44 $42019001 U -2-1-3 62
Q -6-1 50 $38201000 [N1 -1-11-3 40 C4 -46-7-13-3 | 14
$38139000 |Q -6-2 50 N2 - 1-11-3 44 $42020001 [U  -2-1-14 62
Q -6-2 50 $39086001 [Q -43 52 C4 -46-7-13-14 ) 14
Q -6-2 50 $39110001 |C2 -48 10 $42021001|U - 2-1-17 62
$38140000 |Q -6-3 50 C3 -48 12 c4 -46-7-13-17 ] 14
$38142100 |Q - 13-1 50 C4 -48 14 $42022101 K-35 34
$38143000 [Z - 75-1 66 $39116000 [P - 1-5-1 48 $42023001 [K - 37 34
N1 - 10-1 40 P -2-5-1 48 $42024009 [Q - 41 52
N2 - 10-1 44 P -3-5-1 48 $42030001 |C5 - 76 16
$38144100 |Q -13-2 50 U -2-11-1 62 542031001 |C5 - 77 16
Q -13-2 50 $40417147 [z -13 64 542032001 Jc5 - 78 16
Q -13-2 50 540620000 |N2 - 1-31 44 $42033001 |C5 - 79 16
$38146000 [Q -13-3 50 $40639001 {Z - 34-7 64 $42034001 |C5 - 80 16
Q -13-3 50 $40641001 |Z -34-13 66 $42035001 |5 - 81 16
Q -13-3 50 $40934001 |J - 45-2 32 $42064001 [A -29 2
$38147000 [Q -13-4 50 $41013001 |J  -53-10 3 $42065001 |[A - 30 2
Q -13-4 50 541060009 fA - 45 2 $42066001 [C1 -1 6
Q -13-4 50 $41198000 N2 - 2-6 46 $42067001 |C1 - 1-1 6
$38148000 [Q - 15 50 $41202051 |Q -26 50 542068001 |C1 - 1-2 6
$38151001 [R -1 54 $41205001 |k - 23 34 542069001 [C1 -4 6
$38154000 |R - 1-1 54 K -23 34 $42070001 [C1 - 4-1 6
538155000 |R - 1-2 54 $41206001 [K - 24 34 $42072001 [c1 - 12 6
$38164000 [R - 1-3 54 K -24 34 $42074000 {C1 - 16 6
$38165101 | T1 - 1-1 56 $41207000 |K - 25 34 $42075001 fc1 - 17 6
538166000 | T1 - 1-1-1 56 K -25 34 $42076001 [C1 - 18 6
T2 -2-1-1 58 $41222101 |G - 25-2 26 $42077001 {C1 - 20 6
T3 -3-1-1 60 Z -64 66 $42078001 [C1 - 28 6
$38167001 | T1 - 1-1-2 56 $41238001 {D1 - 11 18 $42079001 [C1 - 29 6
T3 -3-1-2 60 $41239001 |D1 - 24 18 $42080001 [c1 - 31 6
$38168001 [T1 -1-1-5 56 $41271000 |3 - 46-6-24 12 $42081001 [c1 - 32 6
T3 -3-1-5 60 C4 -46-7-25 14 $42082001 [C1 - 34 6
$38169101 | T1 -1-1-6 56 $41284101 K - 11 34 $42083001 [C1 - 36 6
T2 -2-1-2 58 $41290101 [A - 44 2 $42084001 |C1 - 41 6
T3 -3-1-6 60 $41331001 [z -73 66 $42086001 |C1 -41-10 8
$38170001 | T1 - 1-1-8 56 $41656001 K - 18 34 $42088001 [C2 - 46-2-2 10
T2 -2-1-4 58 $41657001 |[K -39 34 $42089001 [C2 - 46-2-3 10
T3 -3-1-8 60 $41658009 |C3 - 46-6.1 12 542090009 {c2 - 46-2 10
$38171000 | T1 -1-1-9 56 Ca -46-7-1 14 $42092009 |C2 - 46-2 10
$38172000 [ T1 - 1-1-9-1 56 $41659109 |C3 - 46-6 12 $42094001 fA - 31 2
$38174000 | T1 - 1-1-12 56 S41660001 |C3 - 46-6-13 12 $42210009 [N2 -1 44
T2 -2-1-8 58 $41703000 fC1 - 11 6 $42227009 fA - 35 2
T3 -3-1-12 60 $41705001 Jc1 - 14 6 $42228000{Q -21 50
$38175001 | T1 - 1-1-13 56 $42006009 |C4 - 46-7 14 Q -21 50
T2 -2-1-9 58 42007001 |U - 2-1 62 $42232001 [N2 - 1-29 44
T3 -3-1-13 60 : C4 -46-7-13 14 $42235000 |N2 - 1-30 44
$38176001 |T1 - 1-1-14 56 542008001 JU - 2-1-2 62 $42236000 |N2 - 1-16 44
T2 -2-1-10 58 C4 -46-7-13-2 | 14 542238000 [Q -6 50
T3 -3-1-14 60 $42009001 Ju -2-2 62 Q -6 50
$38177001 |T1 -1-1-18 56 C4 -46-7-14 14 $42239051|Q -18 50
T2 -2-1-14 58 $42010001 [P -1 48 $42248001]z - 75 66
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$42256001 |13 -3 60 U32744000 |[R -1-5 54
$42257001 | T3 -3-1 60 0A4300605 | N1 -1-23 40
$42258000 | T3 -3-1-9-1 60 N2 -1-23 44
$42259000 [T3 -3-1-9 60 0A4301005 [R - 1-6 54
$42260000 | N2 - 1-14 a4 0A4400605 | N2 - 1-32 a4
$42750009 |A -17-2 2 0A5400806 | N1 - 1-8 40
542751009 |A -17-2-1 2 N2 - 1-8 a4
$42752000 |A -17-2-2 2 0A5401006 [Q -5 50
542754001 |B - 3-2 4 Q -10 50
$42755001 |B -14-2 4 0A5401206 | N1 -1-5 40
$42756001 |B -14-2-6 4 N1 -1-9 40
542827000 |F  -23-2 24 N2 -1-5 44
$42830001 [B - 1-2 4 N2 -1-9 44
$42836001 | D2 -33 20 0A5403506 | N1 -1-7 40
542837001 | D2 - 33-1 20 N2 - 1-7 a4
542839001 |D2 -42 20 002300403 {T1 -1-1-15 56
$42840101 | D2 -45 20 T2 -2-1-11 58
$42849101 | D2 - 58-1 20 T3 -3-1-15 60
$42859001 |K - 42 34 004400803 { T1 -1-1-7 56
542864001 |K -43 34 T2 -2-1-3 58
542870001 [L -15 36 T3 -3-1-7 60
$42871001 [L -19 36 004501003 |Q -14 50
$42873001 |L -17 36 008400604 | K -32 34
$42874001 |L -18 36 K -34 34
$42880001 | D2 -47 20 K -34 34
543404001 | D1 -29 18 Nt -1-26 40
$43459001 [U -2-10 62 N2 - 1-26 44

c5 -85 16 013781012 | D1 - 23 18
543460101 | D1 -14 18 014679320 |H -1-7 28
$43693000 | D2 - 34 20 014680422 | D1 -30 18
$43792001 |D1 -7 18 014680622 |E -3 22
$43900001 [L - 21 36 G -28 26
$43901001 |L -24 36 H -19 28
$43902001 L -27 36 =72 30
$43903001 |L -34 36 K -5 34
$43904001 |L -39 36 K -8 34
$43907009 [A -43 2 C3 -46-6-7-2 | 12
$43908001 |P -3 48 ca -46-7-7-2 | 14
$43909001 [L -31 36 D1 -13 18
$43910001 [U -2 62 014710522 | K -14 34
$43990001 | C5 - 101 16 K -14 34
§43991001 | C5 - 101 16 K -14 34
543992001 | €5 - 101 16 014760622 |B -9 4
$44633001 |E -25 22 E -7 22

E -25 22 E -10 22

zZ -16 66 E -15 22
$44940001 | C5 -86 16 H -6 28
$44941001 | C5 -87 16 }-33 30
544942001 [C5 -88 16 K -38 34
$45131001 | D2 -58-2 20 Z -10 64
$45132001 | D2 -58-3 20 c1 -1-7 6
$45133001 |D2 - 58-4 20 cl -4-4 6
$45134001 | D2 -58-5 20 C1 -10 6
$45135001 |D2 -58-6 20 c1 -13 6
$46144000 fL -38 36 c1-19 6
$46145000 L - 38-1 36 c1 -27 6
$46147000 [P - 11 48 c1 -41-11 8
$46148000 [P - 12 48 C1 -44 8
$46369000 fU -2-11 62 C3 -46-6-10 | 12
$46544001 | C5 - 102 16 c4 -46-7-10 | 14
$46545001 | C5 - 103 16 D2 -33-2 20
U16693000 | N1 - 1-12-3 40 014770622 |B - 12 4

N2 -1-12-3 44 E_-13-1 22
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014770622 )] -2 30
1 -22 30

014780622 |B -4 4
B -15 4

¢17501216 U ~-2-1-20 62
C4 -46-7-13-20| 14

017751412 |D2 - 41 20
018081222 |2 -73-2 66
018082536 {T1 -1-4 56
T2 -2-4 58

T3 -3-4 60

018300636 |Dt -18 18
018300836 |U -2-1-5 62
U -2-1-18 62

U -2-1-19 62

C4 -46-7-13-5 14

C4 -46-7-13-18] 14

C4 -46-7-13-19] 14

018301236 JU -2-1-4 62
C4 -46-7-13-4 | 14

018400622 [C3 -46-6-12 12
C4 -46-7-12 14

018400632 [K -29 34
018400836 |P -1-10 48
U -2-14 62

018401236 |T1 -1-10 56
T2 -2-10 58

T3 -3-10 60
018403022 |[Q -23 50
018500822 |C2 -46-2-14 10
018501036 |D1 -25 18
T1 -1-7 56

T2 -2-7 58

T3 -3-7 60
018501222 |C3 -84 12
C4 -84 14

018501422 |[E -20 22
018503036 [P -1-6 48
P -2-6 48

P -3-6 48

018680522 |C1 -50 8
C1 -53 8

018681022 |1 -11 30
K -51 34

L -28 36

021060106 [Z -40 66
Z -53 66

021400206 [N1 -1-10 40
N2 -1-10 44

021500106 [Z -34-9-3 64
Z -34-13+1 66

021500205 [N1 -6 42
N1 -6 42

N1 -6 42

N2 -6 46

N2 -6 46

N2 -6 46

021500216 jU - 2-1-21 62
C4 -46-7-13-21| 14

021660102 [K -47 34
021670202 [K -22 34
K -22 34
021680202 |H -1-24 28
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021750102 |D2 -39 20 028080242 |Z -73-4 66 062300412 |[Q -7 50
025030232 [D1 -31 18 028080246 [T1 -1-5 56 Q -8 50
025030236 |T1 - 1-1-17 56 T2 -2-5 58 Q -27 50

T2 -2-1-13 58 T3 -3-5 60 062300616 |Q -19 50
T3 -3-1-17 60 028350242 |J -21-6 30 Q -19 50
025040232 |z -47 66 U -2-9 62 062301205 |T2 -2-1-6 58
C3 -46-6-11 12 c4 -73 14 T3 -3-1-10 60
C4 -46-7-11 14 028680242 |F -9 24 062302506 |T1 -1-1-10 56
025040236 [P -1-12 48 L -29 36 T3 -3-1-25 60
U -2-16 62 031452206 |2z -34-3-2 64 062351216 |L - 11 36
T1 -1-12 56 031553202 |P -8 48 062400806 |M -2 38
T2 -2-12 58 032422003 |z -43 66 062401006 [z -3 64
T3 -3-12 60 z -57 66 062501406 |z -34-13-4 | 66
025050235 IN1 -7 42 032461606 |z -55 66 062660412 |E - 14-1-3 22
N1 -7 42 037301215 [z -4-3 64 062660712 |[€  -14-1-7 22
N1 -7 42 048030342 |k -12 34 062670412 {G - 31 26
N2 -7 46 048040342 |K -4 34 062670512 |A - 21 2
N2 -7 46 L -7 36 F -27 24
N2 -7 46 L -7 36 F -39 24
025050236 |T1 -1-9 56 L -23 36 K -16 34
T2 -2-9 58 €3 -46-6-21 | 12 Q -12 50
T3 -39 60 C4 -46-7-22 | 14 U -2-7 62
025060232 |c2 -47 10 D2 -57 20 c4 -71 14
C3 -47 12 048050342 [H -1-10 28 062670612 |G -4 26
ca -47 14 C3 -46-6-9 12 G -24 26
025060236 [T1 - 1-1-4 56 C4 -46-7-9 14 Q -25 50
T3 -3-1-4 60 048050346 |T1 -1-1-19 56 062680512 |H -1-18 28
025060336 |z -38 66 T2 -2-1-15 58 K -49 34
Z -54 66 T3 -3-1-19 60 K -53 34
025080232 |z -73-3 66 048060142 | T1 - 1-1-3 56 062680612 |A -26 2
025080236 [T1 - 1-6 56 T3 -3-1-3 60 F -7 24
T2 -2-6 58 048060342 |J -32 30 F -30 24
T3 -36 60 K -9 34 C1 -30 6
025350132 Ju  -2-1-12 62 048070342 |1 -19 30 c1 -33 6
ca -46-7-13-12] 14 048080342 |E - 18 22 D1 -16 18
025350236 |A -38 2 048100142 |H -1-4 28 062680812 |A -33 2
025350332 |U -2-8 62 048110142 | c2 -46-2-6 10 B -14-1-7 4
ca -72 14 048150142 |B -7 4 B -14-27 4
025680132 |J - 12 30 048180142 |C1 -8 6 H -3 28
M -6 38 048200142 | D1 -27 18 K -28 34
025680232 [F -8 24 048320242 |z -73-1-1 66 062681012 A -15 2
H -1-27 28 052400606 | T1 - 1-1-20 56 Q -32 52
H -4 28 T2 -2-1-16 58 ct -23 6
J -39 30 T3 -3-1-20 60 062681212 |H -2 28
c1 -51 8 052400806 [Q -17 50 D2 -54 20
025750132 JL  -22 36 052501205 [ N1 -5 42 062681412 M -5 38
025770232 [k -3 34 N1 -5 42 062710612 |G -2 26
028030246 |T1 - 1-1-16 56 N1 -5 42 062710812 |A -46 2
T2 -2-1-12 58 N2 -5 46 Q -36 50
T3 -3-1-16 60 N2 -5 46 062711012 |A - 18-2 2
028040246 [P - 1-11 48 N2 -5 46 062771012 [L - 16 36
U -2-15 62 060670512 |F - 16 24 070688850 |C1 - 15 6
T1 - 1-11 56 060670612 |G -6 26 Ct -21 6
T2 -2-11 58 Q -38 50 071047650 |C1 -40 6
T3 -3-11 60 Q -38 50 072630260 |B -6 4
028050246 [P - 1-7 48 Q -38 50 081003670 |E -12 22
P .27 48 060670712 | D1 - 20 18 E -17 22
P -3.7 48 060670812 |A - 18-1 2 100022004 |H -1-26 28
Z -34-9-2 64 060671212 |Q -42 52 100022005 [} -24 30
1 -1-8 56 060680712 |J -4 30 } -253 30
T2 -2-8 58 L -41 36 L -26 36
T3 -3-8 60 061350616 {K -40 34 100032004 |J -51 32
028060246 |z -39 66 062060806 | Z - 34-3-1 64 C1 -38 6
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100090004 [E -2 22 109763002 |L -8 36 143910000 |2 - 11 64
100136001 |G - 13 26 L -8 36 144105000 |H -1-23 28

G -20 26 109893002 |J -28 30 144110001 [H - 1-21 28

H -1-20 28 110161004 |J -27 30 144226001 |2 -48 66
100242003{B - 18 4 ) -37 30 144458001 |B - 21 4
U -2-1-13 62 L -37 36 144588001 |G - 10 26

C4 -46-7-13-13 | 14 110168001 {C3 -46-6-23 | 12 144712001 B -2-1 4
100250001 |B - 11 4 C4 -46-7-24 | 14 144749001 JT1 -1-13 56
100257010 }A -20-3 2 110233001 |J -26 30 T2 -2-13 58
100260001 |C2 - 46-2-21 10 ) -36 30 T3 -3-13 60
100281001 [D1 -8 18 110367001 {J -31 30 145087001 U -2-1-9 62
100360003 f) - 54 32 111140002 |J -50 32 C4 -46-7-13-9 | 14
100398001 |G - 12 26 112669001 | K - 41 34 145318001 |C1 -35 6
100400000 |G - 11 26 113316001 |G -5 26 c1 -37 6
100402004 )G - 17 26 114294001 |G -9 26 145446001 |G - 16 26
100645003 |K - 30 34 114483002 [z -22 64 G -22 26
K -30 34 114486002 |z -6 64 H -1-22 28

L -30 36 115186001 |G -19 26 145472001 |D2 -48 20
100659001 |[K - 46 34 115188001 |G - 21 26 145474101 |L -4 36
100887001 |Z -30 64 116629001 |K -10 34 145475101 JL -9 36
101572101|z -28 64 116662003 |z -44 66 145478101 }) -9 30
101706001 |[B - 13 4 117291002 {U -2-4 62 L -2 36
E -6-1 22 C4 -68 14 L -2 36

C1 -3-2 6 117934009 §A -6 2 C2 -46-2-16 10
1026300018 - 16 4 A -17-1-3 2 145480101 |[A -23 2
102707001 L -12 36 A -17-2-3 2 145519001 |G - 10 26
104449009 {A - 11 2 z -2 64 145547001 {F  -26 24
104450109 |A - 4-1 2 117936001 |T1 -1-1-21 56 145646016 |B -24 4
A -42 2] T2 -2-1-17 58 145646416 |2 -17 66

A -10 2 T3 -3-1-21 60 146255000 |7 -36 66

Z -1-2 64 117936009 |A -36 2 Z -50 66

D1 -32 18 118064001 |z -33 64 146256001 |z -35 66
104525001 |G - 14 26 118837001 |z -27 64 Z -49 66
104567001 |F - 21 24 120438001 |E -23 22 146581002 |C2 -46-2-20 10
Fo-47 24 120448001 |H -1-13 28 148133001 |C1 -41-4 6
104821009 |A -5 2 120990001 |H -1-14 28 148196000 [D2 - 43 20
105073001]z -8 64 121007001 }J  -42 30 148197000 |D2 -44 20
106129002 |JA - 20-1-5 2 122991001 fz -14 64 148738000 |[F -4 24
A -20-4 2 126863001 [z -34-6 64 F-40 24

J -21-5 30 129986001 |A -42 2 Fo-41 24
106147002} - 14 30 132051001 |B - 14-1-4 4 148764001 L -35 36
L -33 36 B -14-2-4 4 148813001 }J -21-4 30
106629002 JA - 14 2 133740006 |z -37 66 149796001 [P - 10 A8
A -34 2 Z -52 66 149831101 JU  -2-1-10 62
107017002 |A - 41 2 138444001 {Z - 46 66 C4 -46-7-13-10| 14
107038003 |C2 - 46-2-11 10 139096001 | C3 -46-6-7-1 | 12 150172003 |z -34-12 66
C3 -46-6-16 12 c4 -46-7-7-1 | 14 150173003 [z -34-8 64

C4 -46-7-17 14 140392009 |A -7 2 150174000 |2 - 34-7-1 64
107149001 |F -5 24 140407002 | C2 -46-2-13 | 10 150179002 |z - 34-9-1 64
F -13 24 140682001 |P - 1-5-2 48 150180001 |2 - 34-4 64
107321003{A -40 2 P -2-52 48 150182000 [z -34-5 64
107415016{B -24 4 P -3.5-2 48 150183000 |z -34-11-2 64
1074154162 -17 66 140726000 |B -5 4 150189109 |z - 34-1 64
107453001 |D2 - 38 20 141590001 |H -1-25 28 150357001 {N1 - 1-24 40
107606001 |G - 14 26 141786001 |E -1 22 N2 -1-24 44
107779001)z -29 64 141860001 |Z -73-1-2 66 150460001 |D2 - 36 20
107780001 |Z - 31 64 142443001 |z -26 64 150461001 |D2 -37 20
108802001 [f - 46 24 142628001 | C2 - 46-2-5 10 150551000 [G - 11 26
C1 -1-4 6 142721001 |z -32 64 151907001 JL  -25 36
109239002 jJA -24 2 142990001 |z -34-11-3 | 66 151927001 | -20 24
1097140000z -5 64 143591001 | C3 - 46-6-8 12 152231000 |[B - 10 4
zZ -12 64 C4 -46-7-8 14 152236001 B - 14-1-2 4

Z -21 64 143882001 |z -9 64 B_-14-2-2 4

73

-



5|/ INDEX /VERZEICHNIS
/INDEX / INDICE

CODE REF.NO. | Page CODE REF.NO. Pagd CODE REF.NO. |Pagq
152237001 [B - 14-1-3 a 153372001 |C2 -46-2-8 10 159610201 |E - 24-1 22
B -14-2-3 4 153377001 fC1 -41-2 6 159612001 |E - 24-1-3 22
152238001 |B - 14-1-5 4 153378001 [C1 -41-3 6 159613051 |E  -25 22
B -14-2-5 4 153380001 [C1 -41-9 8 E -25 22
152240101 [B - 20-1 4 153383001 {C1 -42 8 Z -16 66
152242001 {B -22 4 153384001 |C1 -43 8 159805001 |G - 15 26
152243001 |B  -23 4 153391001 |[C1 - 45 8 159905001 |4 -13 30
152245001 |E -4 22 153392001 [C2 -90 10 L -32 36
152678001 |E - 11 22 €2 -90 10 181995001 |E -6 22
E -16 22 153393001 [C1 -39 6 183493001 |c1 -3 6
152681201 |E - 19 22 153484001 |J  -38 30 200190001 |Z - 41 66
152682101 |E -21 22 153493001 {C5 - 55-1 16 228475000 |F -44 24
E -21 22 153498001 |C5 - 56-1 16 J -55 32
152683001 {E - 14-1-4 22 153503001 |C5 - 57-1 16 P -9 48
152684101 |E - 14-1-5 22 153562001 [F - 19 24 U -2-19 62
152685903 |E -22 22 153567000 [C2 -46-2-19 10 NT -11 40
152686101 JE -21 22 153568001 |C2 -46-2-17 10 N2 - 11 44
E -21 22 153569001 |C2 - 46-2-17 10 T - 1-1-11 56
152687902 |E  -22 22 153570001 |C2 - 46-2-15 10 T2 -2-1-7 58
152690301 |E -24-2 22 153597001 |J - 21-2 30 T3 -3-1-11 60
152718001 |C2 - 46-2-7 10 153675001 |[K -36 34 231071001 |1 -16 30
152756001 | c1 -9 6 153920001 |F  -12 24 232384001 [N1 -1-11-2 40
152760051 |c1 -7 6 F -37 24 N2 - 1-11-2 44
152788000 |2 -46-2-18 | 10 153924001 |c1 -1-3 6 402887001 |E - 14-1-6 22
152822001 |K -2 34 154235001 |U -2-1-7 62 525664000 {Q -37 50
152827009 |K -13 34 C4 -46-7-13-7 | 14 Q -37 50
152842059 [A - 22 2 154236001 {U -2-1-8 62 552907000 |Q -4 50
152852101 |Z  -73-1 66 C4 -46-7-13-8 | 14 Q -9 50
152869001 |G -1 26 154237001 |U - 2-1-11 62 623033000 | D2 -35 20
152870001 |G -3 26 C4 -46-7-13-11] 14
152872001 |G -8 26 154252001 JU -2-5 62
152881001 |G -27 26 C4 -69 14
152883000 |G -29 26 154253001 |[U -2-6 62
152884001 |G -30 26 C4 -70 14
152889001 |G - 23 26 154256101 |u -2-3 62
152890001 |G - 25-1 26 C5 - 67 16
152891101 |G -26 26 154339001 |[E - 24-1-1 22
152938001 |H - 1-17 28 154340001 [ - 24-2-1 22
152948001 |[F -1 24 154341001 |E  -24-1-2 22
Fo-32 24 e -24-2-2 22
152956001 |F - 42 24 154467001 |2 -4-2 64
152969001 |F -38 24 154528001 [H - 1-12 28
Q -11 50 154596000 |5 - 20 30
152973001 [C1 -4-5 6 154599000 1 -5 30
153040001 |B -2 4 154702101 |2 -23 64
153050000 |E - 14-1-8 22 155055001 |[Q - 22 50
153098000 |A -20-2 2 155167002 |D2 - 46 20
153112001 {K -20 34 155578000 |8 - 19 4
153274001 |P - 1-5-3 48 156076001 |C1 - 41-1 6
P -2-53 48 156077001 [C1 -41-7 8
P -3-53 a8 156080000 [C1 -41-8 8
153330101 |B - 14-1-1 4 156108001 |C1 - 41-5 6
B -14-2-1 4 156109001 |C1 -41-6 6
153364009 |C2 - 46-2-1 10 156206001 |K - 21 34
153367001 {C2 -46-2-4 10 K -21 34
153368001 |c2 -89 10 157219000 |2 - 25 64
C2 -89 10 N1 -1-11-5 40
153369001 | C2 -46-2-9 10 N2 - 1-11-5 a4
C3 -46-6-14 | 12 158940001 {J -35 30
C4 -46-7-15 | 14 159111001 |[K - 48 34
153370001 {C2 -46-2-10 | 10 159224001 |G -7 26
C3 -46-6-15 | 12 159565000 |F - 22 24
C4 -46-7-16 | 14 159574101 |H -1-19 28
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B4 / Name of Parts

Size(mm)

Code

ARSI ANT.
KU ET BT Lo
EX

RALHY, 56

EaTHshn-—%
R¥TZZ.

A\
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40X64
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tonciousvotae | ioupamng [ U voa man adapet
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Un vellaie inadeuada

A\

Tum ol main 2
tch andlwait5 | gttt | atencs 5 inutes:

, vl amric o capgt

Iy
abdackingifoon

helcas

Label, elec. shock 4 lang.

35X118

$38352-101

I'S-3 |

B{BATHFET D,

LERMERE T
h4 HMERETAT L,

e\ | gEematrs, &
Bl A e HOTm,
RRCIERETAZE,

REEFESNIL -

40X64

$538350-001

& CAUTION

Moving parts

Ay Cauise injury.
* | Cperatevwith saloty devicss.
AN FTum off eain switch befora
: tweading, changing bobbk

and noedis, cleaning elc.

Label, operation Eng.

40X64

$38349-001

PE|

PE~V—2
Mark, PE

7.5X12.5

S37059-001
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